320/340/400/440
PARTS MANUAL

Excel Industries, Inc.
PO. Box 7000
Hesston, KS 67062

P.M. 033639 Rev. 1/89 5C






TABLE OF CONTENTS

1. General Information................................ Sect. 1
2. Sub Frame & Frame Accessories......................__ Sect. 2
3. Tool Bar Assembly................................... Sect. 3
4.8eats........ Sect. 4
5. Fuel Systems & Fenders.............................__ Sect. 5
6. Air Cleaner & Exhaust Systems ... Sect. 6
7. Brake & Wheel Assemblies............................._ Sect. 7

8. Steering Controls, Neutral Lock Assembly &

Cluteh Assembly ... Sect. 8

9. Throttle & Choke Assiamblies ......................................... Sect. 9
10. Engine Assemblies Front & Rear ......................... Sect. 10
11. Cooling System ... Sect. 11
12. Oil Cooler Assemblies...................................... Sect. 12
13. Hydraulic Pumps, Motors & Valves........................__ Sect. 13
14. Electrical System ........................................ Sect. 14
15. Decal Group................oooooo Sect. 15
16. Numerical Index ........................................ Sect. 16

P.M. 033639 REV. 1/89 5C






General Information

This manual covers Hustler Tractor models:

320 (923284),

340 (923292), 400 (923326), & 440 (923763).

FREQUENTLY ORDERED PARTS

PART
NO. DESCRIPTION
027912 Lubrizol 7 oz Bottle (Hydraulic System Additive)
076919 Radiator Cap
032029 Heavy Duty Air Fitter
065730 Hydraulic Oil Fitter
033779 Pump Drive Belt

Models 320 & 340

042341 Fuel Filter, (Kubota P/N 70000-43081 or Equivalent)
042424 Engine Ol Filter, (Kubota P/N 1 5241-32099 or Equivalent)
042432 Fan Belt, (Kubota P/N 19204-72531 )
Models 400 & 440
039313 Fuel Fitter, (Motorcraft P/N D8PJ-9155-AA or Equivalent)
044693 Engine Oil Fitter, (Motorcraft P/N FL-400A or Equivalent)
044727 Spark Plug, (Motorcraft P/N AGRF-22 or Equivalent)
SERVICE LITERATURE
PART
NO. DESCRIPTION
033621 HUSTLER 320, 340, 400, 440 Owner's Manua/
705343 Torgmotor MG, MF. MB & ME Series Service Procedures
046284 Sundstrand Service Manual
Model 320
031773 Kubota D950 Owner’s Manual
031781 Kubota D950 IPL
031799 Kubota D950 Shop Manual
Model 340
031807 Kubota V1200-B Owner's Manual
031815 Kubota V1200-B IPL
031823 Kubota V1200-B Shop Manual
Models 400 & 440
031682 Ford Owner's Manual
031724 Ford IPL
031716 Ford Shop Manual
035105 Ford Service Directory

P.M. 033639 REV. 1/88 5C 4






Frame and Accessories (Before Serial Number 3872230)

INDEX PART
NO. NO.
1 023143
2 260604
3 029611
4 219352
5 016816
6 291773
7 291807
8 028514
9 384958
10 073452
11 385344
12 029710
13 385963
14 383141
15 016832
16 077859
17 017137
18 248237
19 017046
20 016956
21 385377
22 016832
23 016253
24 387985
25 01799
26 386011

QTY.
4

1
25
1

—
D

—.A_A—AAA.—A[\)[\)_A#MO’)—A_AAN&‘—A—A—J—L

DESCRIPTION

Locking Cap Screw, 1/4-20x 1/2"
Seat Mount

Locking Cap Screw, 1/4-20 x 5/8"
Seat Latch

HF Lock Nut, 1/4-20

Front Panel

Grab Handle

Plug Button

Footrest

Locking Cap Screw, 5/16-18 x 5/8"
Footrest Support Angle

Locking Cap Screw, 5/16-18 x 3/4"
Rear Seat Support

Main Frame

HF Lock Nut, 5/16-18

Cap Screw, 1/2-13x3 1/2"

Flat Washer, 1/2”

Rear Cross Member

Lock Washer, 1/2"

Nut, 1/2-13

Right Side Panei

HF Lock Nut, 5/16-18

Carriage Bolt, 5/16-18 x 3/4"
Hood Rod

Grommet

Hood

INDEX PART
NO. NO.
27 033936
28 072041
29 038968
30 392860
*31 389742
*32 389775
*33 389767
*34 389791
*36 389759
*36 389783
37 016774
38 010470
39 034512
40 385385
41 389817
42 391680
43 387993
44 072041
45 389825
46 029629
*47 392647
*48 041236
49 010306
50 203455
51 011379
52 017277

[»}
wmwml\)-—AJ-‘n—‘—*l\)—‘M—‘-Jkr\)O')*—‘**—*—*—‘—l—‘—‘hj

. DESCRIPTION

Self Tap Cap Screw, 1/4-20x 5/8"
Grommet
Clip

Rear Screen (includes items marked )

Seal

Seal

Seal

Seal

Seal

Seal

HF Lock Nut, 10-24

Latch

Locking Cap Screw, 10-24 x 5/8"
Left Side Panel

Seal

Bottom Screen

Rear Screen Stop

Grommet

Seal

Locking Cap Screw, 3/8-16 x 3/4"
Center Screen

Machine Screw, 10-24 x 1/2”
Ludwig Clip

Spring Extension

Deck Spring

Cotter Pin

P.M. 033639 REV. 1/89 5C







R S O A

Frame and Accessories (Serial Number 3872230 and After)

.\/Q

INDEX PART
NO. NO.

1 023143
2 260604
3 029611
4 219352
5 016816
6 291773
7 291807
8 028514
9 384958
10 029611
11 385344
12 029710
13 385963
14 383141
15 016832
16 077859
17 017137
18 248237
19 017046
20 016956
21 385377
22 016832
23 016253
24 387985
25 017996
26 386011
27 033936

QTY DESCRIPTION

1
25

Locking Cap Screw, 1/4-20x 1/2"
Seat Mount

Locking Cap Screw, 1/4-20 x 5/8"
Seat Latch

HF Lock Nut, 1/4-20

Front Panel

Grab Handle

Plug Button

Footrest & Seat Support W/A
Cap Screw, 1/4-20x 5/8"

Footrest Support Angle

Locking Cap Screw, 5/16-18 x 3/4"
Rear Seat Support

Main Frame

HF Lock Nut, 5/16-18

Cap Screw, 1/2-13x3 1/2"

Flat Washer, 1/2"

Rear Cross Member

Lock Washer, 1/2"

Nut, 1/2-13

Right Side Panel

HF Lock Nut, 5/16-18

Carriage Bolt, 5/16-18 x 3/4"
Hood Rod

Grommet

Hood

Self Tap Cap Screw, 1/4-20x 5/8"

INDEX PART
NO. NO.
28 072041
29 038968
30 392860
*31 085597
*32 085613
*33 016774
34 010470
35 034512
36 385385
37 389817
38 391680
39 421800
40 072041
41 389825
42 029629
43 392647
*44 041236
*45 010306
46 203455
47 011379
48 017277
49 017657
50 033704
51 034280
52 017004
53 076547

[»]
mmml\)hwmwmr\)—tA—A—AM—AM—AAMO)—‘—*—A—A—L_-Q

. DESCRIPTION

Grommet

Clip

Rear Screen (includes items marked )
Seal

Seal

HF Lock Nut, 10-24

Latch

Locking Cap Screw, 10-24 x 5/8"
Left Side Panel

Seal

Bottom Screen Assembly

Rear Screen Stop

Grommet

Seal

Locking Cap Screw, 3/8-16x 3/4"
Center Screen

Machine Screw, 10-24 x 1/2"
Ludwig Clip

Spring Extension

Deck Spring

Cotter Pin

1/8" Pop Rivet

Flexible Latch

Cap Screw, 5/16-18 x 3/4"

Lock Washer, 5/16"

Flat Washer, 5/16"

|




kel




Sub-Frame Assembly (Before Serial Number 3872230)

INDEX PART
NO. NO.  QTY. DESCRIPTION

1 385310 1 Clutch Mount
061812 2 Cap Screw, 1/2-13x3 1/2"

3 076992 4  Fiat Washer, 1/2"

4 076927 4 Engine Mount > -

5 385914 4 Mounting Spacer a oL @

6 384107 2 Radiator Pad B

7 062620 1  Grommet N

8 017137 4  Flat Washer, 1/2” PN

9 018218 2  Flat Washer, 5/16" : S
10 058776 2 NY Lock Nut, 5/16-18 ! T |
11 016527 2  Cap Screw, 1/2-13x 1" ; |
12 017046 4  Lock Washer, 1/2" s |
13 016956 4 Nut, 1/2-13
14 385187 1 Sub-Frame |
15 016147 4 Locking Cap Screw, 1/4-20 x 3/4"
16 016816 2 HF Lock Nut, 1/4-20
17 389312 2 Seal
18 387266 2 Radiator Brace
19 042630 2 Cap Screw, 1/2-13x6 1/2"

Sub-Frame Assembly (Serial Number 3872230 and After)

INDEX PART

NO. NO. QTY. DESCRIPTION
1 385310 1 Pump Mount
2 061812 2 Cap Screw, 1/2-13x3 1/2"
3 076992 4  Flat Washer, 1/2”
4 076927 4  Engine Mount N3,
5 385914 4 Mounting Spacer * }
6 384107 2 Radiator Pad a\
7 062620 1 Grommet |
8 017137 4 Flat Washer, 1/2" v
9 018218 2 Flat Washer, 5/16" |

10 058776 2 NY Lock Nut, 5/16-18 }

11 016527 2 Cap Screw, 1/2-13x1" \

12 017046 4  Lock Washer, 1/2" )

13 016956 4 Nut, 1/2-13 ','

14 385187 1 Sub-Frame .

15 013334 4 Cap Screw, 1/4-20x7/8" !

16 068437 2 Lock Washer, 1/4" }

17 017038 4 Lock Washer, 1/4"

18 422576 2  Radiator Brace

19 042630 2 Cap Screw, 1/2-13x6 1/2"

20 056077 2 Cap Screw, 1/4-20x 1"

21 017079 2 Flat Washer, 1/4"

22 016824 2 Nut, 1/4-20

P.M. 033639 REV. 1/89 5C 2-3






S

Tool Bar Assembly (Before Serial Number 3872230)

INDEX PART
NO. NO.  QTY. DESCRIPTION

1 016147 2 Locking Cap Screw, 1/4-20 x 3/4"
2 017137 3 Flat Washer, 1/2"
3 017251 5  Cotter Pin, 5/32"x 1"
4 043570 1 Clamp
5 385948 1 Bracket
6 020016 3 Clevis Pin, 1/2"x 2"
7 032805 4 Deck Lift Pulley
8 070672 1 Clock Nut, 3/8-16
9 080655 1 Cap Screw, 3/8-16x 1 1/2"
10 029413 2 Clevis Pin, 3/4"x2 3/4"
11 017269 2 Cotter Pin, 5/32"x 1 1/2"
12 385435 2 Tool Bar
13 068056 2 Clevis Pin, 1/2"x 1 1/2
14 017301 2 Hair Pin Cotter, 1/8"x 2 3/8"
15 068718 2 Yoke End
16 030494 1 Cable Assembly (47.87" Long)
17 030478 1 Cable Assembly (32.50" Long)
18 027714 2  Clevis Pin, 1/2"x1 1/4"

Tool Bar Assembly (Serial Number 3872230 and After)

NO. NO.  QTY. DESCRIPTION
016147 1 Locking Cap Screw, 1/4-20 x 3/4"
029868 Internal-External Tooth Washer, 1/4

1

INDEX PART . NE @ 7
?/Ox /L
’.’ ‘/1 2 3 XN e

24 423681
25 000174
26 038802

Tool Bar Weld Assembly
Clevis Pin, 3/8"x 1-1/4"
Nylon Roller

1
2 2 P
3 017251 6 Cofter Pin, 5/32"x s
4 017137 3 Flat Washer, 1/2" 4 A<
5 068056 2 Clevis Pin, 1/2"x1 1/2"
6 385048 1 Bracket Weld Assembly
7 043570 1 Clamp
8 020016 1 Clevis Pin, 1/2"x 2"
9 007971 4 Deck Lift Puliey
10 429704 1 Cable Guide
11 421545 1 Guide Pin
12 025544 2 Clamp
13 421537 1 Guide Strap
14 029413 2 Clevis Pin, 3/4"x2 3/4"
15 030494 1 Cable Assembly (48" Long)
16 053199 2 Jam Nut, 1/2-13
17 068718 2 Yoke End
18 068056 2 Clevis Pin, 1/2"x1 1/2"
19 017251 2 Cotter Pin, 5/32"x 1"
20 020016 2 Clevis Pin, 1/2"x 2"
21 007989 1 Cable Assembly, 34 1/2"
22 421545 1 Guide Pin
23 422113 1 Tool Bar Weld Assembly
1
2
2

P.M. 033639 REV. 1/89 &~




=




Standard Seat Assembly - 392076

INDEX PART
NO. NO.  QTY. DESCRIPTION

1 031484 1 Seat
2 073130 1 Seat Switch
3 046367 2 Seat Spring
4 399444 2 SeatRiser
5 073452 4 HFL Cap Screw, 5/16-18 x5/8"
6 016287 8  HFL Cap Screw, 5/16-18x 1"
7 016832 8  HF Lock Nut, 5/16-18

- Deluxe Seat Assembly - 392068

INDEX PART
NO. NO. QTY. DESCRIPTION

1 041368 1 Seat (with Seat Switch)
2 391128 1 Seat Riser, R.S.
3 391136 1  Seat Riser, L.S.
4 029710 4  Locking Cap Screw, 5/16-18 x 3/4"
5 070664 4 Flat Washer, 11/32” 1.D.
6 017004 4 Lock Washer, 5/16"
7 017921 4 Nut, 5/16-18
8 016832 4 HF Lock Nut, 5/16-18
9 044503 1 Armrest Assembly
10 044263 1 Back Cushion
11 044495 1 Rear Shroud
12 044370 1 Boot
13 057141 1 Seat Cushion
14 057216 1 Seat Switch (For Seats With Blue Weight Adjustment Knob)
044586 1 Seat Switch Replacement Kit (For Seats With Black Weight

Adjustment Knob And Blue Band)
15 044313 1 Tilt Latch
The following parts are not shown.

16 044164 1 Cable Assembly

17 044172 1 Seat Pan Assembly

18 044321 2 Small Extension Spring

19 044362 2 Spring Washer

20 044420 2  lLarge Extension Spring

21 044487 4 Shoulder Bolt, 5/16-24 x 1”

22 044511 2 Friction Washer, 1/2" 1.D. x 1 7/16" 0.D.
23 044537 2 Shoulder Nut, 3/8-16 x 5/8"

24 044578 2 Spacer, 11/32" I.D. x 3/4" O.D. x 1/2"

P.M. 033639 REV. 1/89 5C 4-1







_ Fuel System - Models 320 & 340

INDEX PART
NO. NO. QTY. DESCRIPTION ( )
1 391342 1 Fuel Tank (Model 320) 2 @
391201 1 Fuel Tank (Model 340) 4
2 084756 1 Fuel Cap & Gauge
3 073452 4 Locking Cap Screw, 5/16-18x5/8"
4 078246 1 Brass Elbow
5 038984 1 Hose Adapter
6 041491 2 Hose Clamp, 7/16" I.D.
7 016147 1 Locking Cap Screw, 1/4-20 x 3/4"
8 389643 1 Fuel Hose, 5/16" 1.D.x 27" Long
(before serial no. 3872230)
389684 1 Fuel Hose, 5/16" 1.D. x 40" Long
(serial no. 3872230 and after)
9 043661 1 Clip
10 016816 1 HF Lock Nut, 1/4-20
1 084921 1 Pipe Plug, 1/8"
12 068486 1 Valve
13 039131 1 Hose Adapter, 5/16"
14 060889 3  Plastic Strap
15 041483 4  Hose Clamp, 9/16" 1.D.
16 389684 1 Fuel Hose, 5/16" 1.D. x 40" Long (Model 320)
389692 1 Fuel Hose, 5/16" 1.D.x 48" Long (Modei 340)
17 060301 2 Locking Cap Screw, 5/16-18 x 3/4"
18 389676 1 Fuel Hose, 5/16" 1.D.x 11" Long
(before serial no. 3872230)
389643 1 Fuel Hose, 3/16" 1.D. x 40" Long
(serial no. 3872230 and after)
19 032706 1 Fuel Filter Assembly
20 042341 1 Fuel Filter Element

Fuel System - Models 400 & 440

INDEX PART
NO. NO. QTY. DESCRIPTION

1 389361 1 Fuel Tank (Model 400)
418699 1 Fuel Tank (Model 440)
2 084756 1 Fuel Cap & Gauge
3 073452 4 Locking Cap Screw, 5/16-18 x5/8"
4 078246 1 Brass Elbow
5 038984 1 Hose Adapter, 3/16"
6 041483 2 Hose Clamp, 7/16" 1.D.
(before serial no. 3872230)
041491 2 Hose Clamp, 9/16" |.D.
(serial no. 3872230 and after) (1
7016147 1 Locking Cap Screw, 1/4-20x 3/4" o
8 389668 1 Fuel Hose, 3/16 1.D.x 36" Long
9 043661 1 Clip
10 016816 1 HF Lock Nut, 1/4-20
ih 084921 1 Pipe Plug, 1/8”
12 068486 1 Valve
13 039131 1 Hose Adapter
14 060889 3 Plastic Strap
15 041491 4 Hose Clamp, 9/16" 1.D.
041483 4 Hose Clamp, 7/16" I.D.
16 389676 2 Fuel Hose, 5/16 1.D.x 11" Long
17 039313 1 Fuel Filter
18 389650 1 FuelHose, 5/16 1.D. x 16" Long

P.M. 033639 REV. 1/89 5C [}






Fender Assembly

INDEX PART

NO.
1

2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18

NO.
389296
391219
391359
418707
016816
037374
389320
389312
073452
386862
061572
053660
031229
374942
035378
399766
365106
016774
023143
384776
336487

QTY. DESCRIPTION

TR DN S A O SN - 2 A BN AN O e

Fender F/A (Model 320)
Fender F/A (Model 340)
Fender F/A (Model 400)
Fender F/A (Model 440)
HF Lock Nut, 1/4-20
Grommet

Top Seal

Side Seal

Locking Cap Screw, 5/16-18 x 5/8
Door Latch Pin

Spring

Roll Pin, 1/8"x 1"

Wing Nut, 5/16-18
Battery Hold Down
Carriage Bolt, 5/16-18 x 9"
Battery Door (includes items 4 & 5)
Latch Mount

HF Lock Nut, 10-24

Locking Cap Screw, 1/2-20x 1/2"
Battery Tray

Door Latch

Exhaust System - Model 320

INDEX PART

NO.
1

O©CONOO A WN

NO.
016832
385971
383224
038554
029710
031989
070664
043661
392498

B\ Ry SR

HF Lock Nut, 5/16-18

Heat Shield

Exhaust Tube

Muffler Clamp, 1 1/2”

Locking Cap Screw, 5/16-18 x 3/4”
Muffler

Flat Washer, 5/16"

Wire Clamp

Clamp Strap

RIGHT SIDE OF
QTY. DESCRIPTION ,\ SUB-FRAME

v







RIGHT SIDE OF
SUB-FRAME

_ Exhaust System - Model 340

INDEX PART
NO. NO. QTY. DESCRIPTION

1 016832 2  HF Lock Nut, 5/16-18

2 385971 1 Heat Shield

3 383562 1 Exhaust Tube |
4 038554 1 Muffler Clamp, 1 172"

5 029710 2 Locking Cap Screw, 5/16-18x3/4"

6 031989 1 Muffler

7 070664 2 Flat Washer, 5/16"

8 043661 1 Wire Clamp

9 392498 1 Clamp Strap

L4
Exhaust System - Models 400 & 440
RIGHT SIDE OF
SUB-FRAME
INDEX PART \
NO. NO. QTY. DESCRIPTION ’
1 016832 1 HF Lock Nut, 5/16-18
2 385971 1 Heat Shield
3 037739 1 Exhaust Tube
4 038554 2 Muffler Clamp, 1 1/2"
5 029710 1 Locking Cap Screw, 5/16-18 x 3/4"
6 031989 1 Muffler
7 070664 2  Flat Washer, 5/16"
8 077362 1 Muffler Clamp, 1 3/4"
9 257261 1 Pipe Nipple
10 036327 1 Gasket
iR 036459 1 Muffler inlet
12 037440 3  Cap Screw, M10-32x 1 1/2"

P.M. 033839 RFV 1/8Q &N P






Air Cleaner Assembly - Models 320 & 340

INDEX PART
NO. NO. QTY. DESCRIPTION
1 057661 2 Hose Clamp
2 031971 1 Air Cleaner Hose {Model 320)
031831 1 Air Cleaner Hose (Model 340)
3 057463 1 Air Cleaner Cap
4 069138 1 Air Intake Extension
5 021758 1 Service Indicator
6 022079 1 Vacuator Valve
7 057471 2 Mounting Bands
8 032029 1 Filter Element
9 058891 1 Gasket Washer
10 058917 1 Wing Nut
11 058933 1 Baffle
12 058941 1 Vacuator Cup
13 059873 4  Cap Screw, 1/4-20x3/8"
14 058925 1 Clamp Assembly
032045 1 Air Cleaner Assembly

(includes items 6, 8, 9, 10, 11,12 & 14)

22 066381
032045

INDEX PART
NO. NO. QTY. DESCRIPTION
1 041566 2 Hose Clamp, 2/32" 1.D.
2 391920 1 Vent Hose
3 388829 1 Air Intake Tube
4 017038 2 Lock Washer, 1/4"”
5 012252 2 Cap Screw, M6x 1x30
6 057661 2 Hose Clamp
7 040543 1 Air Cleaner Hose
8 057463 1 Air Cleaner Cap
9 069138 1 Air Intake Extension
10 021758 1 Service Indicator
11 022079 1 Vacuator Vaive
12 057471 2 Mounting Bands
13 032029 1 Filter Element
14 058891 1 Gasket Washer
15 058917 1 Wing Nut
16 058933 1 Baffle
17 058941 1 Vacuator Cup
18 059873 4 Cap Screw, 1/4-20x3/8"
19 041004 1 Air Intake Gasket
20 058925 1 Clamp Assembly
21 393405 1 Vacuum Hose
1
1

Wire Clamp
Air Cleaner Assembly
(includes items 11, 13, 14, 15, 16, 17 & 20)




i

i




Brake and Tire Assembly (Before Serial Number 3872230)

INDEX PART INDEX PART ‘i
NO. NO. QTY. DESCRIPTION NO. NO. QTY. DESCRIPTION
1 383687 1 Lever and Cable Assembly 24 031476 2  Drive Motor
2 032052 1 Cable Assembly Left Brake 080747 Rebuilt Wheel Motor
3 072389 1 Cable Assembly Right Brake 25 016550 8 Cap Screw, 1/2-13x2 1/2" f
4 072405 1 Brake Handle Lever Assembly 26 072694 4 Stem !
5 060889 3 Plastic Strap 27 372425 2 Hub and Drum Assembly !
6 050161 2  Cap Screw, 5/16-18x1 3/4" 28 065516 2  Nut :
7 017004 2  Lock Washer, 5/16" 29 054643 2 Whesl |
8 019521 2  Valve Stem 30 024281 10 Mounting Bolt
9 024265 10 Wheel Nut 31 015438 2 Tire*
10 072769 2 Lock, Lever Pin “*OPTIONAL
11 072710 1 Shoes, (Set of Four) 059857 Wide Vﬂ{heel
s orae 4 Loexges o 059618 Wi Tire, ineel Asserl
1 ock Cu 1ae Tire, Wheel mbly
14 037788 2  Spring P 059885 Wide Tire, Bar-Tread
15 072736 2 Strut 074864 Bar Tire and Wheel Assembly, L.H.
16 072751 1 Lever and Pin Assembly, L.H. 059881 Bar Tire and Wheel Assembly, R.H. |
17 072744 1 Lever and Pin Assembly, R.H. o !
; TORQUE TO 45-55 FT. LBS. 1
18 034652 2 Spring !
9z 2 pduster @ TORQUE TO 40-50 FT. LBS.
ut, 1/2-
21 017046 8 Lock Washer, 1/2” 6 TORQUE TO 375-400 FT. LBS.
2 072728 2 Dust Cover
23 064337 2 Woodruff Key 0 TIRE PRESSURE 14-18 PSI |

P.M. 033639 REV. 1/89 5C 7-1 -






Brake and Tire Assembly (Serial Number 3872230 and After)

f/A\wJ\’
|
F
ADDITIONAL PARTS AVAILABLE FROM YOUR DEALER:
Excel Tire Sealant - 32 0z. bottles, may be ordered from your dealer.
Excel Spray Paint - 13 oz. can, may be ordered from your dealer.
Excel Tire Sealant - 5 gal. containers, Excel Part Number 008300. Hand f
Pump for 5 gal. containers, Excel Part Number 008318, !
INDEX PART INDEX PART !
NO. NO.  QTY. DESCRIPTION NO. NO. QTY. DESCRIPTION
1 383687 1 Lever and Cable Assembly 24 007914 2 Wheel Motor
032052 1 Cable Assembly Left Brake 25 008573 8  Cap Screw, 1/2-13x2 1/2"
3 072389 1 Cable Assembly Right Brake 26 072694 4  Stem
4 (072405 1 Brake Handle Lever Assembly 27 423830 2 Hub and Drum Assembly
5 060888 3 Plastic Strap 28 706192 2  Nut
6 050161 2 Cap Screw, 5/16-18 x 1 3/4" 29 054643 2 Wheel
7 017004 2 Lock Washer, 5/16" 30 024281 10 Mounting Bolts
8 019521 2 Valve Stem 31 015438 2 Tie™
9 024265 10 Wheel Nut 32 356360 1 Backing Plate Weld Assembly, L.H.
10 072769 2 Lock, Lever Pin 356352 1 Backing Plate Weld Assembly, R.H.
11 072710 1 Shoes, (set of four) “*OPTIONAL
12 072678 4 Spring, Hold Down 059857 Wide Wheel
13 072686 4 Lock Cup 080028 Wide Tire, Turf
14 037788 2 Spring 059618 Wide Tire, Wheel Assembly
15 072736 2 Strut 059865 Wide Tire, Bar-Tread
16 072751 1 Leverand Pin Assembly, L.H. 074864 Bar Tire and Wheel Assembly, L.H. !
17 072744 1 Leverand Pin Assembly, R.H. 059881 Bar Tire and Wheei Assembly, R.H. o F
18 034652 2  Spring ; !
19072702 2 Adjuster o TORQUE TO 45-55 FT. LBS. \ |
20 016956 8 Nu, 1/2-13 © TORQUE T0 40-50 FT. L, e
21 017046 8 Lock Washer, 1/2" |
2 072728 2 Dugt oot €© TORQUE TO 425450 FT Lss,
23 064337 2 Woodruff Key

O TIRE PRESSURE 14-18 Ps







Tail Wheel Assembly - Model 320

INDEX PART
NO. NO.  QTY. DESCRIPTION

1 052860 2 Locking Cap Screw, 3/8-16x 1 1/4"
2 017012 2 Lock Washer, 3/8"
3 385831 1 Pivot Pin
4 015511 1 Grease Zerk, 45 Degree
5 016527 2 CapScrew, 1/2-13x 1"
6 017046 2 Lock Washer, 1/2"
7 344267 2 Flat Washer, 1/2"
8 082966 2 Machine Bushing, 1" x 1 1/ " x3/64"
9 077123 4  Bearing
10 387035 2 Spacer
11 387365 1 Tail Wheel Axle
12 432633 2 Fork Assembly
13 061101 2 NY Lock Nut, 3/4-10
14 041475 2 Cap Screw, 3/4-10x9 1/2"
15 388439 4 Wheel Spacer
16 039677 4  Bearing
17 388421 2 Bearing Spacer
18 037572 2 Rim Assembly
19 019521 2 Valve Stem
20 0376830 2 Tire
21 016956 2 Nut, 1/2-13
22 017046 2 Lock Washer, 1/2"
23 392159 2 Rear Axie Weight
24 051151 2 Cap Screw, 1/2-13x5"
25 075226 2 Grease Zerk, 1/4-28x 11/16"
039438 2 Wheel Assembly (includes items 18,19, 20
and 25)
26 018747 2 Bushing, Press Fit

© TIRE PRESSURE 14-18 ps)

Tail Wheel Assembly - Models 340, 400 & 440

INDEX PART
NO. NO. QTY. DESCRIPTION
1 052860 2 Locking Cap Screw, 3/8-16x 1 1/4"
2 017012 2 Lock Washer, 3/8"
3 385831 1 Pivot Pin
4 015511 1 Grease Zerk, 45 Degree
5 018527 2 Cap Screw, 1/2-13x 1"
6 017046 2 Lock Washer, 1/2"
7 344267 2 Fiat Washer, 1/2"
8 082966 4  Machine Bushing, 1"x 1 1/2"x 3/64"
9 077123 4 Bearing
10 387035 2 Spacer
11 387365 1 Tail Wheel Axle
12 432633 2 Fork Assembly
13 061101 2 NY Lock Nut, 3/4-10
14 041475 2 Cap Screw, 3/4-10x9 1/2" ;
15 388439 4 Wheel Spacer b
16 039677 4  Bearing
17 388421 2 Bearing Spacer
18 037572 2 Rim Assembly
19 019521 2 Valve Stem
20 037630 2 Tire
21 075226 2 Grease Zerk, 1/4-28x 11/16"
039438 2 Wheel Assembly (includes items 18, 19, 20

and 21)
22 018747 2 Bushing, Press Fit

o TIRE PRESSURE 14-18 PS|

P.M. 033639 REV. 1/89 5C 7-?






TR R

Steering Controls

INDEX PART
NO. NO.  QTY. DESCRIPTION
1 074559 2 Hand Grip
2 291559 2 Steering Control Lever
3 251223 1 Lock Rod
4 035188 12 Spring Washer
S 017244 4 Cotter Pin, 1/8"x 1"
6 016816 12 Lock Nut, 1/4-20
7 299685 3 Linkage Strap
8 047431 4  Grommet
9 294355 3 Linkage Strap
10 016162 8 Locking Cap Screw, 1/4-20x 1"
11 073007 2 Bearing Disc
12 386482 1 Steering Rod, L.S.
13 386508 1 Steering Rod, R.S.
14 385864 1 Steering Link
15 385856 1 Steering Link W/A
16 040535 1 Pump Lever, R.S.
17 034983 1 Pump Lever, LS.
18 388066 2  Flat Washer, 13/32"
19 017012 2 Lock Washer, 3/8"
20 041459 2 Cap Screw, 3/8-24x1 1/4"
21 016873 1 ClLock Nut, 3/8-16
22 051805 1 Jam Nut, 3/8-16
23 392217 2 Key, 3/16"x29/32" Long
Neutral Lock Assembly

N INDEX PART
NO. NO. QTY. DESCRIPTION 1

4 1023143 2 Locking Cap Screw, 1/4-20x 1/2" /

2 291583 1 Rear Neutral Lock

3 251256 1 Wear Plate

4 016816 2 HF Lock Nut, 1/4-20 =

5 068551 4 NY Lock Nut, 1/4-20

6 291815 1 Front Neutral Lock

7 019216 4 Cap Screw, 1/4-20x3/4"

8 083786 1 Grip

9 074559 1 Grip

P.M. 033639 REV. 1/89 5C 8-1



Clutch Assembly

o
~ v
N
Vo
‘}‘ I\ NG
&7 '\\ M
EANA
e S
;:\\\\\ K}
AN Y
\ \{\‘0
\OF
S
\ N
i\
a4
A
-
- (.
W *W!

INDEX PART
NO. NO.

1 387027

2 072611

3 049346

4 017251

5 384826
6 384834

7 074559
8 073866
9 017236
10 015485
11 385922
12 016873
13 387571
14 025403
15 016410

QTY. DESCRIPTION

Clutch Linkage

Flat Washer, 13/32”

Flat Washer, 3/8"

Cotter Pin, 5/32"x 1"
Clutch Mount

Clutch Lever

Hand Grip

Flat Washer, 9/32"x1/2"
Cotter Pin, 3/32"x3/4"
Grease Fitting

Pivot Bracket

C Lock Nut, 3/8-16
Clutch Lever Linkage
Flat Washer, 9/32"x5/8"
Cap Screw, 3/8"x2"

_.A—L_L_A_L_A.—L._A_A_k_—Aw—AM..J

INDEX PART
NO. NO. QTY. DESCRIPTION

16 017244 1 Cotter Pin, 1/8"x 1"

17 017004 2 Lock Washer, 5/16"

18 036236 2 Cap Screw, 5/16-18x1"

19 385898 1 Clutch Pivot Arm

o0 070672 4 Hex Nut, 3/8-16 Flange Lock

21 386391 1 Idler Arm

22 388082 1 Spacer, 7/32" Long

23 012203 1 Idler Pulley

24 388074 1 Spacer, 53/64" Long

o5 054015 1 Cap Screw, 3/8-16x5" ;
26 016444 1 Cap Screw, 3/8-16x3" X
57 (25305 1 Carriage Bolt, 3/8-16x1" e
28 029751 1 Cap Screw, 3/8-16x1"

29 032755 1 Clutch Spring

30 017236 1 Cotter Pin

P.M. 033639 REV. 1/89 5C



j

"4

Throttle Assembly - Models 320 & 340

INDEX PART
NO. NO.  QTY. DESCRIPTION
1 083535 1 Knob
2 034512 2 Locking Cap Screw, 10-24 x 5/8"
3 016782 1 CLock Nut, 1/4-20
4 291765 1 Lever Mount Bracket 3 —~
5 058081 3  Flat Washer, 1/4" & N
6 291542 1 Throttle Lever SN F
7 039628 1 Machine Screw, 1/4-20 x 3/4"
8 016774 2 HF Lock Nut, 10-24
9 043661 1 Clamp
10 03289 1 Throttle Cable (Model 320)
032912 1 Throttle Cable (Model 340)
11 016816 4 HF Lock Nut, 1/4-20
12 386664 1 Solenoid Mount
13 386813 1 Cable Mount Bracket
14 016147 4 Locking Cap Screw, 1/4-20 x 3/4"
15 040121 2 Conduit Nut
16 017251 1 Cotter Pin, 5/32"x 1"
17 387431 1 Mount Plate
18 017004 2 Lock Washer, 5/16"
19 028035 2 Cap Screw, M8-20x 1 1/4"
20 386821 1 Throttle Linkage
21 018218 1 Flat Washer, 5/16"

Throttle Assembly - Models 400 & 440

INDEX PART
NO. NO.  QTY. DESCRIPTION
1 073452 1 Locking Cap Screw, 5/16-18 x 5/8"

2 388645 1 Linkage Pivot Bracket
3 070672 2 HFC Lock Nut, 3/8-16
4 016154 2 Locking Cap Screw, 1/4-20x 1"
5 388694 1 Adjustment Bracket
6 058644 1 Cap Screw, 1/4-20x 3/4"
7 068551 1 NY Lock Nut, 1/4-20 RIGHT SIDE
8 388736 1 Throttle Mount Bracket OF FOOTREST
9 017251 2 Cotter Pin, 5/32"x 1"
10 074559 1 Hand Grip
11 388751 1 Throttle Lever -~
12 073007 2 Bearing Disc
13 076422 2 Flat Washer, 13/32" !
14 388678 1 Throttle Linkage
15 029611 2 Locking Cap Screw, 1/4-20x 5/8"
16 035188 6  Spring Washer
17 016873 2 Nut 3/8-16
18 388686 1 Linkage Rod
19 036244 2 Cap Screw, 3/8-16x 1"
20 388702 1 Rear Throttle Linkage
21 012054 1 Bali Joint Assembly
22 016816 2  HF Lock Nut, 1/4-20
23 389452 1 Connecting Link (Model 400)
411447 1 Connecting Link (Model 440)
24 044255 3 Nut, No. 10-32
25 039685 1 Ball Joint Connection
26 038273 1 Mechanical Governor

PM. 033639 REV. 1/89 5C 81




Choke Assembly - Models 400 & 440

"n\‘
{
INDEX PART '
MO. NO. QTY. DESCRIPTION
1 083535 1 Knob
2 034512 2 Locking Cap Screw, 10-24x5/8"
3 016782 1 C Lock Nut, 1/4-20
4 291765 1 Lever Mount Bracket
5 058081 3 Flat Washer, 1/4”
6 291542 1  Choke Lever
7 039628 1 Machine Screw, 1/4-20x3/4"
8 016774 4  HF Lock Nut, 10-24
9 038422 1 Choke Cable Assembly
10 060731 2  Locking Cap Screw, 10-24x1/2"
11 011841 2  Conduit Clip
& 11 AIR INTAKE
( N TUBE
\‘ a.'i'r
~—

nn PM. 033639 REV. 1/89 5C



Engine Assembly (Front) - Models 320 & 340

INDEX PART

NO. NO. QTY. DESCRIPTION
1 016147 1 Cap Screw, 1/4-20x 3/4”
2 016816 1 HF Lock Nut, 1/4-20
3 299479 1 Hanger
4 299503 1 Hose
5 017921 1 Nut, 5/16-18 H
6 017004 5 Lock Washer, 5/16" <,
7 016337 1 Cap Screw, 5/16-18 x2 1/2" . S
8 030692 1 Drive Shaft PT.0. —
073759 1 U-Joint Repair Kit -
9 015495 1 Grease Zerk P =
10 036236 4  Cap Screw, 5/16-18x 1" T |
11 015610 1 Capping 7 |
12 362954 1 Clutch Shroud !
13 022285 1 Clutch Assembly
14 073304 1  Q.D.Hub
15 034942 1 Q.D. Sheave (6.35" O.D.)
16 386359 1 Clutch Anchor
17 059873 2 Locking Cap Screw, 1/4-20x 3/8"
18 038638 3 Cap Screw, M10-25x 1 1/4"
19 035238 3 Lock Washer, 7/16"
20 015719 1 Woodruff Key
21 081752 1 Woodruff Key
22 030627 1 Stub Shaft
23 033779 1 V-Belt (Pump Drive)
24 (030734 1 Pump Drive Pulley (8" 0.D)
25 388066 1 Back Up Flat Washer
26 017012 1 Lock Washer, 3/8"
27 041459 1 Cap Screw, 3/8-24x1 1/4"
28 050054 1 Key, 1/4"x 1/4"x 5/8"

4

Engine Assembly (Front) - Models 400 & 440

INDEX PART
NO. NO.  QTY. DESCRIPTION

1 016147 1 Locking Cap Screw, 1/4-20 x 3/4"
2 016816 1 HF Lock Nut, 1/4-20
3 299479 1 Hanger
4 299503 1 Hose
5 017921 1 Nut, 5/16-18
6 017004 5  Lock Washer, 5/16"
7 016337 1 Cap Screw, 5/16-18x2 1/2"
8 030692 1 Drive Shaft, PT.O.
073759 1 U-Joint Repair Kit
9 015495 1 Grease Zerk
10 036236 4 Cap Screw, 5/16-18x 1"
11 015610 1 CapPlug
12 362954 1 Clutch Shroud
13 022285 1 Clutch Assembly
14 073304 1 Q.D.Hub
15 034942 1 Q.D. Sheave (6 11/32" 0.D)
16 386359 1 Clutch Anchor
17 059873 2 Locking Cap Screw, 1/4-20x 3/8"
18 053678 6. Cap Screw, M8-25 x 16 (Model 400)
028035 6  Cap Screw, M8-25 x 20 (Model 440)
19 015719 1 Woodruff Key
20 081752 1 Woodrutf Key
21 055442 1 Stub Shaft
22 033779 1 V-Belt (Pump Drive) |
23 030734 1 Pump Drive Pulley (8" 0.D.)
24 388066 1 Back Up Fiat Washer .
| 25 017012 1 Lock Washer, 3/8"
26 041459 1 Cap Screw, 3/8-24x 1 1/4" |
- 27 050054 1 Key, 1/4"x1/4"x 5/8"
k

© TORQUE 14-21 FT. LB,

P.M. 033639 REV. 1/89 5C 1N+



s

Engine Assembly (Rear) - Models 320 & 340

P Y

INDEX PART
NO. NO.

1 031435
031443

2 042432

3 032821

4 032706

5 060301

6 035238

7 038638

8 385807

9 012054
10 044255
11 389460
12 058842
13 017038
14 056176

QTY. DESCRIPTION

=il G JE YRR

R e N . L

Kubota D950 Eng., 21.5 H.P.
Kubota V/1200-B Eng., 28.5 H.P.
Fan Belt

Water Temp. Switch

Fuel Filter

Locking Cap Screw, 5/16-18 x3/4"
Lock Washer, 7/16"

Cap Screw, M10-25x 1 1/4"
Eng. Mount

Ball Joint

Nut, No. 10-32

Connecting Link

Jam Nut, 1/4-28

Lock Washer, 1/4"

Lock Washer, No. 10-32

INDEX PART
NO. NO.
15 016147
16 032789
17 386664
18 016816
19 341123
20 016956
21 017046
22 017137
23 386243
24 Q074252
25 028035
26 017004
27 386946
28 042341

QTY. DESCRIPTION

it A B WA BRSNS SN

Locking Cap Screw, 1/4"x 20-3/4"
Fuel Shut-0ff Solenoid
Solenoid Mount

HF Lock Nut, 1/4-20
Linkage Bracket

Nut, 1/2-13

Lock Washer, 1/2"

Flat Washer, 1/2" x 1.37"
Engine Mount

Cap Screw, 1/2-13x1 1/2"
Cap Screw, M8-20x 1 1/4"
Lock Washer, 5/16"

Hose Mount

Fuel Filter Element

10-2

P.M. 033639 REV. 1/89 5C

TSN

N -
S



A

INDEX PART
NO. NO.
1 036277
2 079186
3 017004
4 018218
5 036897
6 028035
7 386948
8 050161
9 086970
10 035717
11 035741
12 039222
13 038844
14 017038
15 013771
16 039289
17 039271
046813
18 035725
047100
18 038273
20 387878
21 388769
22 080655

QTY. DESCRIPTION
1

1
4
1
1
2
1
1
1
1
1
1
1
3
3
1
1
1
1
1
1
1
1
2

Alternator

Cap Screw, 5/16-18x1 1/4”
Lock Washer, 5/16"

Flat Washer, 5/16"
Alternator Adjustment Arm
Cap Screw

Hose Mount

Cap Screw, 5/16-18x 1 3/4"
Alternator Mount Bracket
Ford Engine, 44.6 H.p.
Water Pump Pulley

Fan Spacer

Fan Blade Assembly

Lock Washer, 1/4”

Cap Screw, M6-55x 1"
V-Beit (Alternator Drive)
V-Belt (Governor Drive)
V-Belt (Governor Drive) (1986 Model)
Crankshatft Pulley
Crankshaft Pulley (1986 Model)
Mechanical Governor

L.S. Rear Engine Mount
Governor Support Bracket
Cap Screw, 3/8-16x1 1/2"

INDEX PART
NO. NO.
23 049346
24 017012
25 016881
26 045278
27 039495
28 036111
29 387886
30 387845
31 036756
32 037168
33 387977
34 016956
35 017046
36 017137
37 074252
38 084715
39 035238
40 076422
41 017921
42 038836
43 013730
4 392910
45 084681

QTy.
2

—Ammmmwgm:;A;;A_.m_.d_;_..;Aml\,

DESCRIPTION

Flat Washer, 3/8"

Lock Washer, 3/8"

Nut, 3/8-16

Nut, M10x1 1/2, Gr. 8
Vinyl Cap

Starter Assembly

R.S. Rear Engine Mount
R.S. Front Engine Mount
Engine Plate

Engine Dowel Pin

L.S. Front Engine Mount
Nut, 1/2-13

Lock Washer, 1/2"

Flat Washer, 1/2

Cap Screw, 1/2-13x 1 1/2"
Cap Screw, M10-30x 1 1/2"
Lock Washer, 7/16"

Flat Washer, 13/32"

Nut, 5/16-18

Cap Screw, M10-25x 1 1/2"
Cap Screw, M10~40x 1 1/2"
Lifting Tab

Cap Screw, M8-30x 1 1/4", Gr.8

P.M. 033639 REV. 1/89 5C

10-3




Engine Assembly (Rear) - Models 400 & 440 (1987)

INDEX PART
NO. NO.

1 036277
2 079186
3 017004
4 018218
5 036897
6 028035
7 386946
8 050161
9 036970
10 035717
056499

11 035741
12 064543
13 066001
14 066142
15 013771
16 039289
17 006106
18 047100
19 038273
20 387878
418731

21 081125
22 080655
23 049346
24 017012
25 016881
26 045278

QTY.
1

1
4
1
1
2
1
1
1
1
1
1
1
1
3
3
1
1
1
1
1
1
1
2
2
2
2
4

DESCRIPTION

Alternator

Cap Screw, 5/16-18x1 1/4"

Lock Washer, 5/16"

Flat Washer, 5/16"

Alternator Adjustment Arm

Cap Screw, M8-20x 1 1/4"

Hose Mount

Cap Screw, 5/16-18x1 3/4"
Alternator Mount Bracket

Ford Engine, VSG-411 (Model 400)
Ford Engine, VSG~413 (Model 440)
Water Pump Pulley

Fan Spacer

Fan Blade Assembly

Socket Head Cap Screw, M6-20x 1"
Cap Screw, M&-55x 1"

V-Belt (Alternator Drive)

V-Belt (Governor Drive)

Crankshaft Puiley

Mechanical Governor

L.S. Rear Engine Mount (Model 400)
L.S. Rear Engine Mount (Model 440)
Starter Motor Spacer

Cap Screw, 3/8-16x1 1/2"

Flat Washer, 3/8"

Lock Washer, 3/8"

Nut, 3/8-16

Nut, M10x 1 1/2", Gr. 8

INDEX PART
NO. NO.
27 019224
28 081117
29 387886
30 387845
31 036756
32 037168
33 387977
34 016956
35 017046
36 017137
37 074252
38 084715
39 035238
40 076422
41 017921
42 (038836
43 013730
44 392910
45 084681
46 017079
47 017038
48 016824
49 085722
50 066134
51 085571
52 006171
53 085837

QTY. DESCRIPTION

1

1
1
1
1
2
1
4
4
4
4
3
4

—t

3
2
5
6
2
1
2
1
1
1
3
1
1
2

Cap Screw, 1/4-20x 1 1/4”
Starter Assembly

R.S. Rear Engine Mount
R.S. Front Engine Mount
Engine Plate

Engine Dowel Pin

LS. Front Engine Mount
Nut, 1/2-13

Lock Washer, 1/2"

Fiat Washer, 1/2"

Cap Screw, 1/2-13x11/2"
Cap Screw, M10-30x11/2"
Lock Washer, 7/16"

Flat Washer, 13/32"

Nut, 5/16-18

Cap Screw, M10-25x11/2"
Cap Screw, M10-40x 1 1/2"
Lifting Tab

Cap Screw, M8-30x 1 174", Gr.8
Flat Washer, 1/4"

Lock Washer, 1/4"

Hex Nut, 1/4-20

Fan Support Strap

Cap Screw, M8-20x 1 1/ "
Starter Motor Seal

Starter Motor End Shield
Socket Head Cap Screw, 5/16-18x1"

pa 033633 REV. 1/89 5C

‘(,o Ny



Cooling System - Model 320 (Before Serial Number 3872230)

INDEX PART
NO.
034512
033936
392944
077115
016774
023143
389700
710467
057661
10 385955
11 386474
12 076919

4
CONDO B WM

QTY. DESCRIPTION

4..;1\3,;;.;.;(—54;._‘_‘[\34;

Locking Cap Screw, 10-24 x 5/8"

Self Tap Cap Screw, 1/4-20x 1/2"
Bottle Bracket

Overflow Bottle

HF Lock Nut, 10-24

Locking Cap Screw, 1/4-20x 1/2"
Overflow Hose

Top Radiator Hose

Hose Clamp

Latch Bracket

Top Air Deflector

Radiator Cap, 13 psi

INDEX PART
NO. NO.
13 710079
14 010470
15 031856
16 387266
17 016147
18 389312
19 386441
20 386425
21 016816
22 386037
23 389304

QTY. DESCRIPTION

Radiator

Latch

Lower Radiator Hose

Radiator Brace

Locking Cap Screw, 1/4-20x 3/4"
Seal

R.S. Air Deflector
L.S. Air Deflector
HF Lock Nut, 1/4-20
Shroud

Shroud Brace

PPN = S PRDRON N

P.M. 033639 REV. 1/89 5C




Cooling System - Model 320 (Serial Number 3872230 and After)

INDEX PART
NO. NO.
1 077115
2 392044
3 389700
4 056077
5 023143
6 710467
7 057661
8 424325
9 386441
10 386425
11 423921
12 423913
13 424242
14 017038
15 016824
16 422576
17 017079
18 424259
19 423871
* 422303

QrTy.
1

DESCRIPTION

Overflow Bottle

Bottle Bracket

Overflow Hose

Cap Screw, 1/4-20x 1"
Cap Screw, 1/4-20x1/2"
Top Radiator Hose

Hose Clamp

Top Air Deflector

RS Air Deflector Weid Assembly
LS Air Deflector Weid Assembly
Seal, 1/4"x5"x23 1/2"
Seal, 1/4"x5"x 16"

RS Gusset Strap

Lock Washer, 1/4"

Nut, 1/4-20

Radiator Brace

Flat Washer, 1/4""x 1/2"

LS Gusset Strap

Door Final Assembly
(Includes Items Marked ")
Door

INDEX PART
NO. NO.

* 423889

* 037069

* 037044
20 422998
21 038364
22 008045
23 421784
24 008128
25 023069
26 076919
27 423749
28 423962
29 423822
30 391516
31 008037
32 031856
33 017657
34 028738
3% 710079
36 033936

QTY. DESCRIPTION

P N N N N

Door Seal

Special Screw

Retainer

Shroud Weld Assembly
Radiator Outlet Cap
Neoprene Bushing

Mount Bushing

Cap Screw, 1/4-20x1 1/4"
Flat Washer, 9/32"x 1 1/4"
Radiator Cap, 13 psi

Top Support Weid Assembly
Top Support Seal

Seal Support

Seal

Neoprene Spacer

Lower Radiator Hose

1/8" Pop Rivet

Latch Catch

Radiator

Self Tap Cap Screw, 1/4-20x1/2"

149

P.M. 033639 REV. 1/89 5C

/,r-m\.\

P

o



Cooling System - Model 340 (Before Serial Number 3872230)

INDEX PART
NO. NO.
034512
033536
392944
077115
016774
023143
389700
710475
057661
10 385955
11 386474
12 076919

DONDUI A WN —

QTY. DESCRIPTION

Al S I~ O AN

Locking Cap Screw, 10-24 x5/8"
Self Tap Cap Screw, 1/4-20x 1/2"
Bottle Bracket

Overflow Bottle

HF Lock Nut, 10-24

Locking Cap Screw, 1/4-20x 1/2"
Overflow Hose

Top Radiator Hose

Hose Clamp

Latch Bracket

Top Air Deflector

Radiator Cap, 13 psi

INDEX PART
NO. NO.
13 710079
14 010470
15 031864
16 387266
17 016147
18 389312
19 386441
20 386425
21 016816
22 386466
23 386870
24 (038384

QTY. DESCRIPTION

1
2
1
2
4
2
1
1
4
1
2
1

Radiator

Latch

Lower Radiator Hose

Radiator Brace

Locking Cap Screw, 1/4-20x 3/4"
Seal

R.S. Air Deflector
L.S. Air Deflector
HF Lock Nut, 1/4-20
Shroud

Shroud Brace
Radiator Outlet Cap

P.M. 033639 REV. 1/89 5C

44




Cooling System - Model 340 ( Serial Number 3872230 and After)

i
S

INDEX PART
NO. NO.
1 077115
2 392044
3 389700
4 056077
5 023143
6 710475
7 057661
8 423780
9 386441
10 386425
11 423921
12 423913
13 424242
14 017038
15 016824
16 422576
17 017079
18 424259
19 423871
- 422303

QTY.
1
1
1
10

10
1

O N I I S il

DESCRIPTION

Overflow Bottle

Bottle Bracket

Overflow Hose

Cap Screw, 1/4-20x1”

Cap Screw, 1/4-20x1/2"

Top Radiator Hose

Hose Clamp

Top Air Deflector

RS Air Deflector Weld Assembly
LS Air Deflector Weld Assembly
Seal, 1/4"x5"x23 1/2"

Seal, 1/4"x5"x 16"

RS Gusset Strap

Lock Washer, 1/4”

Nut, 1/4-20

Radiator Brace

Flat Washer, 1/4"x1/2"

LS Gusset Strap

Door Final Assembly (Includes Items Marked *)
Door

PART
NO.
423889
037069
037044
422329
038364
008045
421784
008128
023069
076919
423749
423962
423822
391516
008037
031856
017857
028738
710079
033936

QTY.
2

N—-—AI\)A-—‘-DI\)—*—*—‘—A-PJIA&—‘@NM

DESCRIPTION

Door Seal

Special Screw

Retainer

Shroud Weld Assembly

Radiator Outlet Cap

Neoprene Bushing

Mount Bushing

Cap Screw, 1/4-20x 1 1/4"

Flat Washer, 9/32"x1 1/4"

Radiator Cap, 13 psi

Top Support Weld Assembly

Top Support Seal

Seal Support

Seal .
Neoprene Spacer i
Lower Radiator Hose ’
1/8" Pop Rivet

Latch Catch

Radiator

Self Tap Cap Screw, 1/4-20x 172"

P.M. 033639 REV. 1/89 5C



Cooling System - Models 400 & 440
(Before Serial Number 3872230)

INDEX PART INDEX PART
NO. NO. QTY. DESCRIPTION NO. NO. QTY. DESCRIPTION !

1 045401 1 Thermostat 18 389312 2 Seal

2 033336 2  Self Tap Cap Screw, 1/4-20x 1/2" 19 408997 1 Air Deflector

3 392944 1 Bottle Bracket 20 391912 1  Bypass Water Hose

4 077115 1 Overflow Bottle 21 016816 2  HF Lock Nut, 1/4-20

5 036574 1 Water Outlet Gasket 22 407825 1 Shroud

6 023143 14 Locking Cap Screw, 1/4-20x 1/2" 23 386870 1 Shroud Brace

7 389700 1 Overflow Hose 24 038364 1 Radiator Outlet Cap

8 710483 1 Top Radiator Hose 25 (039362 2 Hose Clamp

9 057661 7 Hose Clamp 26 040154 1 Hose
10 385855 2  Latch Bracket 27 041202 1 Water Temp. Switch |
11 388462 1 R.S. Top Deflector 28 038208 1 Water Pump Tube
12 076919 1 Radiator Cap 29 040857 1 Hose :
13 710079 1 Radiator 30 034512 4  Locking Cap Screw, 10-24 x 5/8"
14 010470 2 Latch 31 016774 4 HF Lock Nut, 10-24 ‘
15 408989 1 L.S. Top Deflector 32 036749 1 Water Outlet ;
16 387266 2  Radiator Brace 33 066381 1 Wire Clamp
17 016147 3 Locking Cap Screw, 1/4-20x 3/4" :

PM. 033639 REV. 1/89 5C 11-5 f:



S

Cooling System - Models 400 & 440 (Serial Number 3872230 and After)

INDEX PART
NO. NO.
1 077115
2 392044
3 389700
4 013334
5 023143
6 710483
7 057661
8 423798
9 408997
10 033936
11 423921
12 423913
13 423814
14 017038
15 016824
16 422576
17 056077
18 017079
19 710079
20 423871
* 422303
* 423889
* 037069
- 037044
21 423343

QTY. DESCRIPTION
Overflow Bottle

Bottle Bracket

Overflow Hose

Cap Screw, 1/4-20x1"
Cap Screw, 1/4-20x1/2"
Top Radiator Hose
Hose Clamp

RS Top Air Deflector
Air Deflector

Self Tap Cap Screw, 1/4-20x1/2"
Seal, 1/4"x5"x23 1/2"
Seal, 1/4"x5"x 16"

RS Gusset Strap

Lock Washer, 1/4”

Nut, 1/4-20

Radiator Brace

Cap Screw, 1/4-20x1”
Flat Washer, 1/4"x1/2"
Radiator

Door Final Assembly
(Includes Items Marked *)
Door

Door Shield

Special Screw

Retainer

Shroud Weld Assembly

NS OBNAEDT OO == O =

— N NNN

INDEX PART
NO. NO.
22 008037
23 008045
24 421784
25 008128
26 023069
27 076919
28 423749
29 423962
30 423822
3t 391516
32 038364
33 423806
34 017657
35 028738
36 040154
37 040857
38 039362
39 391912
40 038208
41 041202
42 066381
43 036749
44 036574
45 045401

QTY. DESCRIPTION

Y X SIS O PRI X I S e

Neoprene Spacer
Neoprene Bushing

Mount Bushing

Cap Screw, 1/4-20x 1 1/4”
Flat Washer, 9/32"x 1 1/4"
Radiator Cap, 13 psi

Top Support Weld Assembly
Top Support Seal

Seal Support

Seal

Radiator Outlet Cap

LS Top Air Deflector

1/8" Pop Rivet

Latch Catch

Hose

Hose

Hose Clamp

Bypass Water Hose

Water Pump Tube

Water Temperature Switch
Wire Clamp

Water Qutlet

Water Outlet Gasket e
Thermostat

11-6

P.M. 033639 REV. 1/89 5C



Oil Cooler Assembly (Before Serial Number 3872230)

INDEX PART

NO. NO. aQrv. DESCRIPTION
1 008029 1 L.S. Frame Filler
2 008011 1 R.S. Frame Filler RADIATOR
3 388058 1 Cooler Mount Strap
4 023788 2  Machine Screw, 1/4-20x 5/8"
5 388033 2 Spring Clip &
6 388017 1 Cooler Support Angle
7 023143 2 Locking Cap Screw, 1/4-20x 1/2"
8 037374 2 Grommet R
9 029744 1 Oil Cooler A A

10 391516 1 Seal 74 e |

11 387589 2 Fitting W/A |

12 035931 1 Male Swivel Adapter,

90 Degree

13 083600 1 Hose, 55" Long, 172" |.D.

14 038513 1 Hose, 69" Long, 172" 1.D.

15 017038 2 Lock Washer, 1/4" ;

16 086447 2 Machine Screw, 6-32 x3/4"

17 054619 2 Bumper

18 017954 2 Flat Washer, 5/32"

19 055863 2 Hex Nut, No. 6-32 Nylok

Oil Cooler Assembly (Serial Number 3872230 and After)

INDEX PART
NO. NO.  QTY. DESCRIPTION

1 016840 4 Lock Nut, 5/16-18
2 031229 4 Wing Nut, 5/16-18
3 049346 8 Fat Washer, 3/8"x 7/8"
4 020744 1 Oil Cooler
5 085639 4 Cooler Mount
6 073007 4 Bearing Disk
7 051300 2 Male90 Degree Swivel Adapter Union
8 421743 1 RS Cooler Support Weld Assembly
9 035931 1 Male 90 Degree Swivel Adapter Union
10 083600 1 Hose Assembly (to reservoir)
11 038513 1 Hose Assembly (to pump 4-way tee)
12 421750 1 LS Cooler Support Weld Assembly
13 017004 4 Lock Washer, 5/16"
14 034272 4 Nut, 5/16-18
15 034280 4 Cap Screw, 5/16-18 x3/4"

P.M. 033639 REV. 1/89 5C 12-1






Hydraulic System (Before Serial Number 3872230)

TO OIL

RIGHT SIDE OF
SUB-FRAME

INDEX PART
NO. NO.

1 038513
2 035931
3 083600
4 013128
5 052027
6 057059
7 051300
8 032763
9 032771
10 388157
11 016147
12 036145
13 041251
14 038505
15 038265
16 038455
17 038448
18 051292
19 039784
20 031476

QTY. DESCRIPTION

1

3
1
1
3
1
2
1
1
1
4
1
1
1
1
1
6
1
4
2

Hose, 69" Long, 1/2” 1.D.

Male Swivel Adapter, 90 Degree
Hose, 55 Long, 1/2" 1.D.

Hose, 16" Long, 1/2" I.D.

Male Swivel Adapter, 45 Degree
Service Tee, 1/2”

Male Swivel Adapter, 90 Degree
Breather Cap

Strainer

Oil Reservoir

Locking Cap Screw, 1/4-20x 3/4"
1/2" Pipe Plug

4-Way Hyd. Plug

Hose, 18" Long, 1/2 I.D.

Relief Valve

Hose, 19" Long, 1" 1.D.

Hose, 18" Long, 1/2" 1.D.

Male O-Ring Swivel Adapter, Straight
Male O-Ring Swivel Adapter, 45 Degree
Wheel Motor

INDEX PART
NO. NO.

080747

21 (074542
2 074310
23 039743
24 031450
25 038489
26 016956
27 017046
28 017137
29 074252
30 056978
31 057034
32 065730
33 065748
34 040592
35 040568
36 043661
37 058149
38 0209710

QTY. DESCRIPTION

— s

Rebuilt Wheel Motor

Male O-Ring Swivel Adapter, Straight
Male O-Ring Swivel Adapter, 45 Degree
Male O-Ring Swivel Adapter, Straight
Hydraulic Pump Assembly

(includes items 34 & 35)

Hose, 21 1/2” Long, 1/2" 1.D.

Nut, 1/2-13

Lock Washer, 1/2"

Flat Washer, 1/2"

Cap Screw, 1/2-13x 1 1/2"

Male Swivel Adapter, QO\Degree

Male Swivel Adapter, Straight

Qil Filter Element

Hydraulic Oil Filter Base

Hydrautic Pump (does not include item 35)
Charge Pump

Wire Clamp

Male Swivel Adapter, Straight

Cap Screw, 5/16-18x 3/4" Flange Lock

P.M. 033639 REV. 1/89 5¢C

1.1

E




Hydraulic System (Serial Number 3872230 and After)

SN
F
Al
INDEX PART INDEX PART
NO NO. QTY. DESCRIPTION NO. NO. QTY. DESCRIPTION

1 038513 1 Hose, 63" Long, 1/2" LD. 21 074542 4 Male O-Ring Swivel Adapter, Straight

2 035931 2 Male Swivel Adapter, 90 Degree 22 074310 1 Male O-Ring Swivel Adapter, 45 Degree

3 083600 1 Hose, 55" Long, 1/2" 1.D. 23 039743 1 Male O-Ring Swivel Adapter, Straight

4 013128 1 Hose, 16" Long, 1/2" 1.D. 24 031450 1 Hydraulic Pump Assembly

5 052027 5  Male Swivel Adapter, 45 Degree (includes items 34 & 35)

6 057059 1 Service Tee, 1/2" 25 038489 1 Hose, 21 1/2" Long, 1/2" 1.D.

7 051300 2 Male Swivel Adapter, 90 Degree 26 016956 4 Nut, 1/2-13

8 032763 1 Breather Cap 27 017048 4  Lock Washer, 1/2"

9 032771 1 Strainer 28 017137 4  Flat Washer, 1/2”
10 388157 1 Oil Reservoir 29 074252 2 Cap Screw, 1/2-13x1/2"
11 016147 4 Locking Cap Screw, 1/4-20x3/4" 30 056978 5  Male Swivel Adapter, 90 Degree
12 036145 1 1/2" Pipe Plug 31 057034 1 Male Swivel Adapter, Straight
13 041251 1 4-Way Hydraulic Plug 32 065730 1 Qil Filter Element
14 038505 1 Hose, 18" Long, 1/2"1.D. 33 065748 1 Hydraulic Oil Filter Base
15 038265 1 Relief Valve 34 040592 1 Hydraulic Pump (does not include item 35) {
16 038485 1 Hose, 19" Long, 1" 1.D. 35 040568 1 Charge Pump \\ )
17 038448 4 Hose, 18" Long, 1/2" 1.D. 36 043661 1 Wire Clamp —
18 051292 1 Male O-Ring Swivel Adapter, Straight 37 058149 4 Male Swivel Adapter, Straight
19 039784 4 Male O-Ring Swivel Adapter, 45 Degree 38 029710 3 Cap Screw, 5/16-18x3/4” Flange Lock
20 007914 2 Wheel Motor 39 033738 2 Hose Assembly, 1/2"x1/2"x21 1/2"

DM NR3AR33 REV. 1/89 5C



A Ve

Hydraulic Pumps - 040592 & 031450 1650 Incndes Do 40550 Charge P

Service Parts and Kits Available (Not Shown)
045799  Rebuilt Hydraulic Pump
with Charge Pump and High Pressure
Relief Valve Kit
711424 Rebuilt Hydraulic Pump with Charge
Pump, without High Pressure
Relief Valve Kit

» /’

|
|

INDEX PART - INDEX PART
NO. NO.  QTY. DESCRIPTION NO. NO. aQry. DESCRIPTION
1050054 1 Key 34 051961 4 Bearing Cup ‘
2 050062 1 Shaft (A) 35 051979 4 Bearing Cone
3 050260 1 Oil Seal 36 051987 A/R Shim
4 050427 1 Housing (A) 37 051995 18 Hex Head Screw i
5 050518 2 Swashplate 38 052019 2 Trunnion Cover (A)
6 050534 2  Thrust Plate 39 052183 4 O-Ring |
7 050559 2 Cylinder Biock Set 40 052191 2 Trunnion Cover (B)
8 050575 4 pyg Assembly 41 052217 8  Socket Head Screw
9 050591 1 Valve Plate 42 052233 2 Qjl Seal
10 050617 4 Headless Straight Pin 43 052241 2 Key f
11 050625 1 Center Section 4 052286 2 Retaining Ring
12050633 2 washer 45 052274 2 Spacer |
13 050666 1 Plug Assembly 46 052373 2 Bearing Spacer
14 050682 1 Retaining Ring 47 052746 4 O-Ring {
15 050732 1 Coupling 48 052753 4 Spring Seat Cap
16 050815 1 Valve Plate 43 052761 4 Spring
17 051045 1 Shaft (B) 066191 4 Spring, 3500 psi
18 051052 1 Housing (B) 50 052779 4 Check Valve ;
19 051078 1 Fitting Plate 066183 4 Relief Valve, 3500 psi
20 051136 2  Socket Head Screw 51 052803 1 O-Ring
21 040568 1 Charge Pump 52 052828 A/R Shim
2 051623 1 O-Ring 066233 1 Shim, 010" Thick
23 051631 1 O-Ring 53 052852 1 Plug
24 051849 2 Bearing Cone 54 052894 1 Spring
25 051656 2 Bearing Cup 066217 1 Spring, 100 psi ;
26 051664 1 Seal Cover 55 052910 1 Relief Valve
27 051672 4 Socket Head Screw 066217 1 Relief Vaive, 100 psi
28 051797 1 O-Ring 56 053033 1 Plug
29 051821 2 Gasket 57 053041 1 Name Plate
30 051870 2 Headless Straight Pin 58 053082 2 Drive Screw
31 051938 o Bearing Cup S9 083157 1 Arow Plate
32 051946 A/R Shim 80 053298 2  Serew ;
33 051953 2 Bearing Cone =

PM. 033639 REV. 1/89 5C 1?2



(Before Serial Number 3872230)

Wheel Motor Breakdown - 031476 (MAE 24955)

EL

INDEX PART INDEX PART
NO NO. QTY. DESCRIPTION NO. NO. QTY. DESCRIPTION
1 065516 1 Nut 17 065417 1 Wear Plate
2 065250 1  Dirt Seal 18 0685425 1 Rotor Assembly
3 065284 1 Retaining Ring 19 065433 1 Manifold Plate
4 030080 2  Spacer 20 065441 1 Manifold
5 065268 1  Seal Backup Washer 21 063875 1 Commutator Assembly
6 085292 1 Seal 22 063883 1 Bonded Seal Ring (Before 016-86)"
7 os38e7 1 Housing 23 065474 1  Sleeve Protector
8 065367 2 SealRing 24 063891 1 End Cover Assembly
9 065334 1 Thrust Washer 25 064246 3 Bolt
10 065326 1 Thrust Bearing 26 084287 4 Bolt
11 065342 1 Needle Bearing 27 022483 1 Thrust Washer ;
12 065524 1 Key 28 064337 1 Woodruff Key (After 016-86) {
13 022475 1 Tapered Coupling Shaft 080747 Rebuilt Wheel Motor ..
14 065359 1 Needle Bearing 064139 Seal Kit
15 065391 1 Thrust Bearing *016-86 Refers To Ross Date Code Found On Wheel Motor.
16 065383 1 Drive Link

P.M. 033639 REV. 1/89 5C



Wheel Motor Breakdown - 007914 (ME/210219)
(Serial Number 3872230 and After)

ADDITIONAL PARTS AVAILABLE FROM YOUR DEALER:
Rebuilt Wheel Motor - Excel Part Number 708826
Seal Kit - Excel Part Number 708859

INDEX PART INDEX PART
NO. NO.  QTY. DESCRIPTION NO. NO. QTY. DESCRIPTION
1 706192 1 Nut 12 706317 1 Thrust Bearing
2 706200 1 Dirt & Water Seal 13 706325 5 Ring Seal
3 706218 1 Outer Bearing 14 706333 1 Drive Link
4 711861 1 Service Housing Assembly 15 706341 1 Wear Plate !
5 706234 1 Backup Washer 16 706358 1 Rotor Set (matched set) |
6 706242 1 Seal 17 706408 1 Manifold
7 706259 2 Thrust Washer 18 711853 1 Commutator Assembly (matched set)
8 706267 1 Thrust Bearing 19 711846 1 End Cover
9 706275 1 Inner Bearing 20 711838 7 Special Bolt !
10 706283 1 Key ﬁ
1 706291 1 Coupling Shaft B
I

P.M. 033639 REV. 4/89 5C 13-5



i

INDEX
NO.

©OO~NOOHAWN

PART
NO.
023507
023457
023465
023440
023408
023481
023366
023549
023531

QTY. DESCRIPTION

RN NDRDDNDNN

O-Ring

Plug Assembly
O-Ring

Spring
Plunger
O-Ring

Deep Washer
Spool Spring
Washer

INDEX PART
NO. NO.
10 023358
11 023473
12 N/A
13 N/A
14 050005
15 050013
16 050021
17 050039
18 049999
046276

QTY. DESCRIPTION

h ek ok A DD - PO

Shallow Washer
Spool Spring
Body

Spool

Seat

Poppet

Spring

Washer

Cap Assembly
Seal Kit

13-6

P.M. 033639 REV. 1/88 5C



— R

~ Valve & Cylinder Assembly

INDEX PART
NO. NO.
1 011387
2 083626
3 030635
4 035881
5 074559
6 322461
7 064154
8 017038
9 083519
10 038489
11 035949
12 052027
13 038448
14 035956
15 038471
16 035881
17 035964
18 074302
19 034934
20 016352

QTY. DESCRIPTION

RS 0 4 PN 4 ek N A PN bt RO PN) 4 b s

Cotter Pin, 1/8"x 1 1/4"

Clevis Pin

Hydraulic Cylinder

Swivel Adapter, 90 Degree Male
Hand Grip

Control Lever

Cap Screw, 1/4-20x 3 1/2"

Lock Washer, 1/4”

Connecting Link

Hose Assembly, 21 1/2” Long, 172" 1.D.
Swivel Adapter, 90 Degree Male
Swivel Adapter, 45 Degree Male
Hose Assembly, 18" Long, 1/2” 1.D.
Swivel Adapter, 90 Degree Male
Hose Assembly, 30" Long, 3/8" 1.D.
Swivel Adapter, 90 Degree Male
Swivel Adapter, 45 Degree Male
Swivel Adapter, Straight Male
Valve Assembly

Cap Screw, 5/16-18 x 4"

INDEX PART
NO. NO.
21 016832
22 025403
23 038463
24 083121
25 035865
26 011320
27 247239
28 016873
29 036236
30 076588
31 047886
32 017004
3 017921
34 016824
35 017038
36 047852
37 019216
38 013821
38 063545

QTY. DESCRIPTION

NMMNMMMMM—A—A—L—L—A.‘.—AN

-

Lock Nut, 5/16-18

Flat Washer, 1/4"”

Hose Assembly, 36" Long, 3/8" I.D.
Hose Assembly, 51" Long, 3/8" 1.D.
Swivel Adapter, Straight Male
Carriage Bolt, 3/8-16x3/4"

Clamp Bar

Nut, 3/8-16, Center Lock

Cap Screw, 5/16-18x 1"

Clamp Assembly

Dust Plug

Lock Washer, 5/16"

Nut, 5/16-18

Nut, 1/4-20

Lock Washer, 1/4"

Coupler Body

Cap Screw, 1/4-20x 3/4"

Seal Kit (For Cylinder)

Cap Screw, 5/16-18x3 1/2"

P.M. 033639 REV. 1/89 5C

12 7




e

EN—




~ Electrical System (Footrest) - Models 320 & 340

" INDEX PART
- 'NO. NO. QTY. DESCRIPTION

1 048959 1 Oil Light Assembly
2 032516 1 Glow Plug Light Assembly
3 083483 1 Alternator Light Assembly
4 072439 1 Hot Light Assembly
5 386524 1 Engine Light Panel
6 040527 1 Electronic Buzzer
7 029710 1 Locking Cap Screw, 5/16-18 x 3/4"
8 043661 2 Clamp
9 016832 1 HF Lock Nut, 5/16-18
10 039719 1 Wire Harness
11 023051 1 Switch Boot
12 023002 1 Neutral Lock Switch
13 055863 2 Nut, No. 6-32
14 Q77842 2 RD. HD. Machine Screw, 6-32x 1"
15 023044 1 Boot Nut
16 043950 1 Fuse, 5 Amp.
17 029868 1 Int-Ext Lock Washer, 1/4"
18 026237 1 Relay
19 060731 1 Locking Cap Screw, 10-24 x 1/2"
20 034058 1 Ignition Switch and Key
21 081042 1 Fuse, 8 Amp., Slow Blow
22 344853 1 Switch Guard
23 057778 1 Electric Clutch Switch
24 032649 1 Hour Meter
25 041434 1 lgnition Key
26 033787 1 Reguilator
27 016147 2  Locking Cap Screw, 1/4-20 x 3/4"
28 (039859 1 Wire Assembly
29 082248 1 Int-Ext Lock Washer, 15/32"

o Electrical System (Engine) - Models 320 & 340

INDEX PART
NO. NO. QTY. DESCRIPTION .
1 039701 1 Wire Harness
029710 1 Locking Cap Screw, 5/16-18 x 3/4"
3 042960 1 Wire Clamp
4 043661 1 Clamp
5 016832 1 HF Lock Nut, 5/16-18
6 039883 2 Plastic Clip
7 016147 1 Locking Cap Screw, 1/4-20 x 3/4"
8 029868 1 Int-Ext Lock Washer, 1/4"
9 016816 1 HF Lock Nut, 1/4-20
10 060889 3  Plastic Strap
11 028035 1 Cap Screw, M8-20x 1 1/4"
12 017004 1 Lock Washer, 5/16"
13 018218 1 Flat Washer, 5/16"
14 084681 1  Cap Screw, M8-30x 1 1/4" STARTER
15 029876 2 Int-Ext Lock Washer, 5/16" - «—OIL PRESSURE
16 032789 1 Fuel Shut-off Solenoid SENDER  GLOW
17 032821 1 Water Temp. Switch
18 037374 2  Grommet
19 012153 1 Battery Cable, 48" Long-Positive Red
20 084772 1 Battery Cable, 42" Long-Negative Black

Note: BCI Group 24F Battery Size (Standard Starter Only) g
Model 320: 12V, 65AH, 385CCA Sl T\
Model 340: 12V, 80AH, 500CCA

\\QE'/‘
U YV

g
3

{NOT INCLUDED)

P.M. 033639 REV. 1/89 5C 14-1




Electrical System (Footrest) - Model 400
AN

INDEX PART L
NO. NO. QTY. DESCRIPTION

1 048959 1 Oil Light Assembly
2 064220 1 Plug
3 083493 1 Alternator Light Assembly TO SEAT SWITCH
4 Q72439 1 Hot Light Assembly
‘ 5 2386524 1 Engine Light Panel
6 040527 1 Electronic Buzzer
7 029710 1 Locking Cap Screw, 5/16-18x3/4"
8 043661 2 Clamp
9 016832 1 HF Lock Nut, 5/16-18
10 039834 1 Wire Harness
1 023051 1 Switch Boot
12 023002 1 Neutral Lock Switch
13 (055863 2 Nut, No.6-32
14 077842 2 RD. HD. Machine Screw, 6-32x1"
15 023044 1  Boot Nut
16 043850 1  Fuse, 5 Amp.
17 020868 1 Int-Ext Lock Washer, 1/4”
18 026237 1 Relay
19 060731 1 Locking Cap Screw, 10-24x1/2"
20 083022 1 Ignition Key
21 083501 1 Ignition Switch
22 344853 1 Switch Guard
23 057778 1 Electric Clutch Switch
24 (032649 1 Hour Meter
25 082248 1 Int-Ext Lock Washer, 15/32"

_ Electrical System (Engine) - Model 400 (1985 & 1986)

INDEX PART
NO. NO. QTY. DESCRIPTION
039842 1  Wire Harness

1
2 029710 1 Locking Cap Screw, 5/16-18x3/4"
3 042960 1 Wire Clamp -
4 043661 1 Clamp
5 016832 1 HF Lock Nut, 5/16-18
6 039883 2  Plastic Clip
7 016147 1 Locking Cap Screw, 1/4-20x 3/4"
8 029868 1 Int-Ext Lock Washer, 1/4"
9 016816 1 HF Lock Nut, 1/4-20
10 060889 3  Plastic Strap
11 035238 1 Lock Washer, 7/16"
12 017004 1 Lock Washer, 5/16"
13 045278 1 Nut, M10x 1-1/2"
14 013730 1 Cap Screw, M10-40x 1-1/2"
15 029876 1 Int-Ext Lock Washer, 5/16"
16 036277 1 Alternator
17 041202 1 Water Temp. Switch
18 037374 2  Grommet
19 012153 2  Battery Cable, 48" Long
20 036913 1 High Tension Coil Wire
21 072579 1 HF Lock Nut, 3/8-16
22 045336 1 Nut, M8x1-1/4"
23 037036 1 Ignition Coil
24 036111 1  Starter
25 016071 1 RD. HD. Machine Screw, No. 10-24x1 172"
1
1

26 035840 Ignition Coil Strap
27 (059832 NY Lock Nut, No. 10-24
28 072512 1 Locking Cap Screw, 3/8-16x3/4"

Kits Available (Not Shown)
415869 Electronic Ignition
415877 Marine Starter Kit )

Note: BC! Group 24F Battery Size (Standard Starter Only)
Model 400: 12V, 45AH, 350CCA

14-2 P.M. 033639 REV. 1/89 5C



.. Electrical System (Engine) - Model 400 (1986)*

DISTRIBUTOR

\
v

} 34— ELECTRIC CLUTCH

.

<L @ g
7 :QQ\\\/ -7 P ; |
H ~o L o7 H ﬁ
H 7 H BATTERY
! ! $ ™" (NOT INCLUDED) ‘;
S~ "
~o ',’ :
Note: BCI Group 24F Battery Size (Standard Starter Only) = |
Model 400: 12V, 45AH, 350CCA
INDEX PART INDEX PART |
NO. NO. QTY. DESCRIPTION NO. NO. QTY. DESCRIPTION
1 049676 1 Wire Harness 16 036277 1 Ailternator
2 029710 1 Locking Cap Screw, 5/16-18 x 3/4" 17 041202 1 Water Temp. Switch
3 042960 1 Wire Clamp 18 037374 2  Grommet
4 (043661 1 Wire Clamp 19 012153 2  Battery Cable, 48" Long
5 016832 2 HF Lock Nut, 5/16-18 20 036913 1 High Tension Coil Wire
6 039883 2 Plastic Clip 21 017079 1 Flat Washer, 1/4"
7 016147 1 Locking Cap Screw, 1/4-20x 3/4" 22 045336 1 Nut, M8x1-1/4"
8 029868 1 Int-Ext Lock Washer, 1/4” 23 049585 1 lIgnition Coil
9 016816 1 HF Lock Nut, 1/4-20 24 036111 1  Starter
10 060889 3 Plastic Strap 25 035691 1 Flat Washer, 7/32"
ih] 035238 1 Lock Washer, 7/16" 26 Q73452 2 Locking Cap Screw, 5/16-18 x 5/8"
12 017004 1 Lock Washer, 5/16" 27 044131 1 Nut, MEx1”
183 045278 1 Nut, M10x1-1/2" 28 048934 1 Nut, M6x13/16"
14 013730 1 Cap Screw, M10-40x 1-1/2" *Solid State Ignition System
15 029876 1 Int-Ext Lock Washer, 5/16"

P.M. 033639 REV. 1/89 5C 14-R



Electrical System (Engine) - Models 400 & 440 (1987)

TN

\ Y
| pmme ELECTRIC CLUTCH
(S A (REF)
4
74

‘4—-—-—— BATTERY
(NOT INCLUDED)
A i
| J
. |
Note: BCl Group 24F Battery Size (Standard Starter Only) \\L/’
Model 400 & 440: 12V, 45AH, 350CCA
INDEX PART INDEX PART
NO. NO. QTY. DESCRIPTION NO. NO. AQTY. DESCRIPTION
1 081083 1 Wire Harness 19 085852 1  Battery Cable, Negative - Black
2 029710 1 Locking Cap Screw, 5/16-18 x3/4" 20 036913 1 High Tension Coil Wire
3 042960 1 Wire Clamp 21 017079 1 Flat Washer, 1/4”
4 (053736 2  J-Clip Wire Clamp 22 012153 1  Battery Cable, Positive - Red
5 016832 3 HF Lock Nut, 5/16-18 23 049585 1 Ignition Coil
6 039883 2 Plastic Clip 24 081117 1 Starter, Marine
7 016147 3 Cap Screw, 1/4-20x3/4" Flange Lock 25 035691 1 Flat Washer, 7/32"
8 029868 1 Int-Ext Lock Washer, 1/4" 26 073452 2  Cap Screw, 5/16-18 x5/8" Flange Lock
9 016816 1 HF Lock Nut, 1/4-20 27 044131 1 Hex Nut, M6x 1"
10 060889 1 Plastic Strap 28 048834 1 Hex Nut, M6x 13/18"”
11 035238 1 Lock Washer, 7/16" 29 043661 1 Wire Clamp
12 081158 1 Starter Relay 30 085399 1 Distributor i
13 045278 1 Nut, M10x1-1/2" 31 08538t 1  Starter Cable {
14 013730 1 Cap Screw, M10-40x 1-1/2" 32 017004 2  Lock Washer, 5/16"
15 029876 1 Int-Ext Lock Washer, 5/16" 33 017921 2 Hex Nut, 5/16" e
16 036277 1 Alternator 34 044255 1 Hex Nut, No. 10-32
17 041202 1 Water Temperature Switch 35 056176 1 Lock Washer, No. 10
18 037374 2  Grommet

14-4 P.M. 033639 REV. 1/89 5§C



Electric Clutch Breakdown - 022285

. INDEX PART
) NO. NO. QTY. DESCRIPTION
Armature Assembly
Bearing
Rotor Shim
Rotor @
Clutch Coil

Bearing

1 ©

3 \

5

6 /.
oAlR GAP SHOULD BE .012" TO .024" o@% ((\ | /@

027243
027433
027458
027250
027268
027441

h ek ek ek —d b

P.M. 033639 REV. 1/89 5C 14-5



s




Decal Group

INDEX PART
NO. NO.
1 077586
2 040600
3 040675
4 077438
5 084863
6 038281
7 077412
8 077685
9 077479
10 082156
11 077560
12 077453
13 038232
14 Q77503
15 081448
16 083220
17 077677

QTY. DESCRIPTION

ekt A D) A ND b ek ek o N o ek ok

Attachment Decal

Lubrication Decal (Models 320 & 340)
Lubrication Decal (Models 400 & 440)
Refueling Decal

Diesel Fuel Decal

Fender Decal (Model 400)

Brake Release Decal

Throttle Decal (Models 400 & 440)
Battery Maintenance Decal

Muffler Decal (Models 320 & 340)
Maintenance Decal

Hydraulic Decal

Logo Decal

Power Lift Decal

Made in U.S.A. Decal

Front Attachment Decal

Ignition Decal (Models 400 & 440)

INDEX PART
NO. NO.
18 083659
19 039966
20 038299
21 077511
2 077651
23 077693
24 038182
25 Q77644
26 040717
27 077669
28 013862
29 084053
30 083469
31 083592
32 038307
33 085464
34 056762

QTY. DESCRIPTION

Ansi Decal

Front Striping Decal

Fender Decal (Model 340)
Neutral Lock Decal

Engine Decal

Choke Decal (Models 400 & 440)
Dismounting Decal

Park Brake Decal

Pump Clutch Decal

Clutch Decal

Switch Guard Decal

Safe Operation Decal

Step Tread, L.S.

Step Tread, R.S. (Not Shown)
Fender Decal (Model 320)
Quick Stop Decal

Fender Decal (Model 440)

N = N = b b e e A N)

P.M. 033639 REV. 1/89 5C

15-1

[E




e




Numerical Index

PART NO. PAGE NO.

PART NO. PAGE NO.

PART NO. PAGE NO.

PART NO. PAGE NO.

000174
006106
006171
007914
007971
007989
008011
008029
008037
008045
008128
008300
008318
008573
010306
010470

011320
011379
011387
011841
012054
012183
012203
012252
013128
013334
013730
013771
013821
013862
015438
015495
015511
015610
015719
016071
016147

016154
016162
016253
016287
016337
016352
016410
016444
018527
016550
016774

016782
016816

016824

31

104

10-4

7-2,13-2

31

31

12-1

12-1

114

11-2, 114

114

7-2

7-2

7-2

2-1,2-2

2-1,2-2, 111, 113,
11-5

137

21,22

13-7

92

91,102

14-1, 14-2, 14-3

8-2

6-2

13-1, 13-2

2-3,11-6

10-3, 10-4, 14-3
10-3, 10-4

13-7

15-1

7-1,7-2

8-2, 101

73

10-1

10-1

14-2

23, 3-1, 5-1, 91, 10-1,
10-2, 11-1, 11-3, 115,
13-1, 13-2, 14-1, 14-2,
14-3, 14-4

o1

8-1

2-1,2-2

41

10-1

137

8-2

82

2-3,7-3

7-1

21, 2-2, 52, 91,92,
11-1, 11-3, 11-5
91,92

2-1,2-2, 2-3, 51, 52,
81, 91, 10-1, 10-2,
11-1, 11-3, 11-5, 141,
14-2, 14-3, 144

2-3, 104, 12-1, 114,
11-6, 13-7

016832

016840
016873
016881
016956

017004

017012

017038

017046

017079

017137

017236
017244
017251
017269
017277
017301
017657
017921

017954
017996
018218

018747
019216
019224
019521
020016
021758
022079
022285
022475
022483
023002
023044
023051
023069
023143

023358
023366
023408
023440
023457
023465
023473
023481

21, 2-2, 41, 61,137,
141, 14-2, 14-3, 14-4
12-1

81, 8-2, 91, 13-7
10-3, 104

241, 2-2,2-3,7-1,7-2,
7-3, 10-2, 10-3, 104,
131,132

22, 4-1,7-1,7-2, 82,
91, 10-1, 10-2, 10-3,
104, 12-1, 13-7, 141,
14-2, 14-3, 14-4

7-3, 8-1, 10-1, 10-3,
10-4

2-3,6-2,10-2, 10-3,
104, 12-1, 114, 116,
12-1,13-7
241,2-2,2-3,7-1,7-2,
7-3,10-2, 10-3, 104,
131, 13-2

2-3, 10-4, 12-1, 114,
11-6, 14-3, 14-4
2-1,2-2, 2-3, 3-1,10-2,
10-3, 104, 13-1, 132
8-2

81,82

31, 8-2, 91

31

21,2-2

31

22, 12-1, 114
41,101, 10-3, 104,
13-7, 144

12-1

241,22
2-3,9-1,10-3, 104,
141

73

81, 13-7

10-4

7-1,7-2,7-3

31

6-2

6-2

1041

13-4

13-4

14-1, 142

1441

141, 14-2

11-4

2-1,2-2,5-2, 81, 11-1,
121, 11-3, 11-4, 11-5,
11-6, 12-1

136

13-6

136

136

136

136

136

13-6

023507
023531
023549
023788
024265
024281
025395
025403
025544
026237
027243
027250
027268
027433
027441
027458
027714
027912
028035

028514
028738
028413
029611
029629
029710

029744
029751
029868
029876
030080
030478
030494
030627
030635
030692
030734
031229
031435
031443
031450
031476
031484
031682
031716
031724
031773
031781
031799
031807
031815
031823
031831
031856
031864
031971
031989
032029
032045
032052

13-6

13-6

136

12-1
7-1,7-2
7-1,7-2

82

82, 137
31

141

145

14-5

145

14-5

14-5

14-5

31

1-1

9-1, 10-1, 10-2, 10-3,
104, 14-1
2-1,2-2
12-1, 114
31

2-1, 2-2, &1
2-1,2-2
2-1, 9-2, 41, 52, 6-1,

13-1,13-2, 141, 14-2,

14-3,14-4

12-1

82

341, 14-1, 14-3, 144
14-1, 14-2, 14-3, 14-4
13-4

31

31

10-1

13-7

10-1

10-1

5-2, 12-1

10-2

10-2

13-1,13-2, 133
71,1341

41

ey
[
-t -t

T S S g
s
—t ot

-1

-1

-1

-1
62
11-1, 12-1, 114
113
62
5-2, 6-1
1-1, 6-2
6-2
7-1,7-2

032516
032649
032706
032755
032763
032771
032789
032805
032821
032896
032912
033621
033704
033738
033779
033787
033936

034058
034272
034280
034512

034652
034934
034942
034983
035105
035188
035238

035378
035691
035717
035725
035741

035881
035931
035949
035956
035964
036111
036145
036236
036244
036277

036327
036459
036574
036749
036756
036897
036913
036970
037036
037044
037069
037168

14-1

14-1

5-1, 10-2

8-2

13-1, 13-2
13-1, 13-2
10-2, 14-1

31

10-2, 14-1

o1

o1

1-1

2-2

132

1-1, 10-1

14-1

2-1,2-2, 11-1, 12-1,
11-3, 11-4, -1-5, 116
14-1

12-1

2-2, 121
2-1,2-2, 91, 92, 11-1,
11-3, 115
7-1,7-2

137

10-1

8-1

1-1

81,91

10-1, 10-2, 10-3, 10-4,
14-2, 14-3, 14-4
52

14-3, 14-4
10-3, 104

10-3

10-3, 10-4

142

137

137

12-1,13-1, 132
137

137

137

10-3, 14-2, 14-3
13-1, 13-2

82, 10-1,13-7
o1

10-3, 10-4, 14-2, 14-3,
144

6-1

6-1

11-5, 11-6
11-5, 11-6
10-3, 104
10-3, 104
14-2, 14-3, 14-4
10-3, 104

14-2

12-1, 11-4
12-1, 114
10-3, 104

P.M. 033639 REV. 1/89 5C

16-1



ié § esu “I'« i

PART NO.

PAGE NO.

PART NO. PAGE NO.

PART NO. PAGE NO.

PART NO. PAGE NO.

037374

037440
037572
037630
037739
037788
038182
038208
038232
038265
038273
038281
038299
038364
038422
038448
038455
038463
038471
038489
038505
038513
038554
038638
038802
038836
038844
038968
038984
039131
039222
039271
039289
039313
039362
038438
039495
039628
039677

039701
039719
039743
039784
039834
039859
039883
039966
040121
040154
040527

040568
040592

040675
040717
040857
041004
041202

041236

5-2, 12-1, 14-1, 14-2,
14-3, 144
6-1
7-3
7-3
6-1
7-1,7-2
15-1
11-5, 11-6
15-1
13-1, 13-2
1, 10-3, 104
15-1
15-1
12-1,11-3, 114, 11-5
92
13-1,13-2, 13-7
13-1,13-2
13-7
13-7
13-1, 13-2, 13-7
13-1, 13-2
12-1, 13-1, 13-2
5-2, 6-1
10-1, 10-2
31
10-3, 104
10-3
2-1,2-2
5-1
51
10-3
10-3
10-3, 104
1-1, 5-1
11-5, 116
73
10-3
91,92
7-3
o1
14-1
14-1
13-1, 13-2
13-1,13-2
14-2
14-1
14-1, 14-3, 144
15-1
91
115
14-1, 14-2
81
6-2
13-1, 13-2, 13-3
13-1, 13-2, 13-3
151
15-1
15-1
11-5
6-2
11-5, 11-6, 14-2, 14-3,
144
2-1,2-2

041251
041368
041434
041459
041475
041483
041491
041566
042341
042424
042432
042630
042960
043570
043661

043950
044131
044164
044172
044255
044263
044313
044321
044362
044370
044420
044487
044495
044503
044511
044537
044578
044586
0446383
044727
045278

045336
045401
045799
046276
046284
046367
046813
047100
047431
047852
047886
048934
048959
049346
049585
049676
049999
050008
050013
050021
050039
050054
050062
050161
050260

13-1, 13-2

41

14-1 -

8-1, 10-1

7-3

5-1

51

6-2
1-1,5-1,10-2
1-1

1-1,10-2

2-3

14-1, 14-2, 14-3, 144
31

5-1,5-2, 61, 9-1, 13-1,
13-2, 14-1 14-2, 14-3,
14-4

14-1

14-3, 14-4

41

4-1

91, 10-2, 144
4-1

41

41

4-1

41

4-1

41

41

41

41

4-1

41

41

1-1

1-1

10-3, 104, 14-2, 14-3,
14-4

14-2, 14-3
11-5, 11-6
13-3

13-6

1-1

4-1

10-3

10-3, 104

8-1

13-7

13-7

14-3, 144
14-1, 14-2
8-2, 10-3, 104, 12-1
14-3, 144
14-3

136

136

13-6

13-6

13-6

10-1, 13-3
13-3

7-1,7-2, 10-3, 104
13-3

050427
050518
050534
050559
050575
050591
050617
050625
050633
050666
050682
050732
050815
051045
051052
051078
051136
051151
051292
051300
051623
051631
051649
051656
051664
051672
051797
051805
051821
051870
051938
051946
051953
051961
051979
051987
051995
052019
052027
052183
052191
052217
052233
052241
052266
052274
052373
052746
052753
052761
052779
052803
052829
052852
052860
052894
052910
053033
053041
053082
053157
053199
053298
053660

13-3
13-3
133
133
13-3
13-3
13-3
13-3
133
13-3
13-3
13-3
133
133
13-3
13-3
13-3
7-3
13-1, 13-2
12-1,13-1, 13-2
13-3
13-3
13-3
133
13-3
133
13-3
8-1
13-3
13-3
13-3
133
13-3
133
13-3
133
13-3
13-3
131, 13-2, 13-7
13-3
13-3
13-3
13-3
13-3
13-3
13-3
13-3
13-3
13-3
13-3
13-3
13-3
13-3
13-3
7-3
13-3
13-3
13-3
13-3
13-3
13-3
3-1
13-3
5-2

053678
053736
054015
054619
(054643
055442
055863
056077
056176
056499
056978
057034
057059
057141
057216
057463
057471
057661

057778
058081
058149
058644
058776
058842
058891
058917
058925
058933
058941
059618
059832
059857
059865
059873
059881
060301
060731
060889

061101
061572
061812
062620
063545
063867
063875
063883
063891
064139
064154
064220
064246
064287
064337
064543
065250
065268
065284
065292
065326
065334
065342
065359

10-1
144

8-2

12-1

7-1,7-2

10-1

12-1, 141, 142
23,121, 114, 116
10-2, 14-4

104

13-1, 13-2
13-1, 13-2
13-1, 13-2

41

41

6-2

6-2

6-2, 11-1, 12-1, 11-3,
114, 11-5, 11-6
14-1

91,92

131, 13-2

o1

23

10-2

6-2

6-2

6-2

6-2

6-2

7-1,7-2

14-2

7-1,7-2
741,72

6-2, 10-1
7-1,7-2
5-1,10-2

92, 14-1

51, 7-1, 7-2, 14-1,
14-2, 14-3, 144
7-3

5-2

2-3

23

13-7

13-4

134

13-4

13-4

134

137

14-2

13-4

13-4

7-1,7-2, 134
104

134

134

134

134

134

134

134

13-4

16-2

P.M. 033639 REV. 1/89 5C

AT



PART NO. PAGE NO. PART NO. PAGE NO. PART NO. PAGE NO. PART NO. PAGE NO.
065367 13-4 076588 13-7 085852 144 386441 1141, 12-1, 11-3, 114
065383 13-4 076919 1-1, 11-1, 12-1, 11-3, 086447 1241 386466  11-3
065391 134 114, 11-5 203455  2-1,2-2 386474  11-1,11-3
065417 134 076927 2-3 218352 2-1,2-2 386482 81
065425 134 076992 2-3 247239 13-7 386508 8-1
065433 13-4 077115 11-1,12-1,11-3, 114, | 248237  2-1,2-2 386524  14-1, 14-2
065441 134 11-5, 116 251223 8-1 386664 91, 10-2
065474 134, 13-5 077123 7-3 251256 81 386813 91
065508 13-5 077362 6-1 257261 6-1 386821 91
065516 7-1, 134 077412 15-1 260604 2-1, 2-2 386862 52
065524 13-4 077438 15-1 291542  9-1,92 386870  11-3,11-5
085722 10-4 077453 15-1 291559 81 386946  10-2, 10-3, 104
065730 1-1, 131, 13-2 077479 15-1 291583 8-1 387027 82
065748 13-1,13-2 077503 15-1 291765 91,92 387035  7-3
066001 104 077511 15-1 291773 2-1, 2-2 387266 2-3, 11-1,11-3, 11-5
066134 104 077560 15-1 291807 2-1,2-2 387365 7-3
066142 10-4 077586 15-1 201815 81 387431 91
066183 13-3 077644 15-1 294355 8-1 387571 82
066191 13-3 077651 15-1 299479 10-1 387589 12-1
066217 13-3 077669 15-1 299503 10-1 387845 10-3, 104
066233 13-3 077677 15-1 299685 8-1 387878 10-3, 104
066381 6-2, 11-5, 11-6 077685 15-1 322461 13-7 387886 10-3, 104
068056 31 077693 15-1 336487 52 387977 10-3, 104
068437 2-3 077842 14-1, 14-2 341123 10-2 387985  2-1,2-2
068486  5-1 077859 2-1, 2-2 344267 7-3 387993  2-1
068551 81, 9-1 078246  5-1 344853 14-1 388017 12-1
068718  3-1 079186 10-3, 104 356352  7-2 388033 12-1
069138 6-2 080028 7-1,7-2 356360 7-2 388058 12-1
070664  4-1,5-2, 6-1 080655  3-1,10-3, 104 362954 10-1 388066 81, 10-1
070672  3-1,8-2, 91 080747  7-1,13-1, 134 365106  5-2 388074 82
072041 2-1,2-2 081042 14-1 372425 7-1 388082 82
072389 7-1,7-2 081083 14-4 374942 52 388157 131,132
072405 7-1,7-2 081117 10-4, 144 383141 2-1,2-2 388421 7-3
072439 14-1, 14-2 081125 104 383224 52 388439 7-3
072512 14-2 081158 144 383562 61 388462 11-5
072579 14-2 081448 15-1 383687  7-1,7-2 388629 62
072611 82 081752 10-1 384107  2-3 388645 91
072678 7-1,7-2 082156 15-1 384776 52 388678 91
072686 741, 7-2 082248 141 384826 8-2 388686 91
072694 71,72 082966 7-3 384834 8-2 388694 9-1
072702 7-1,7-2 083121 13-7 384958 2-1,2-2 388702 91
072710 7-1,7-2 083220 15-1 385187 23 388736 91
072728 7-1,7-2 083469 15-1 385310 2-3 388751 91
072736 71, 7-2 083493 14-1, 14-2 385344 2-1,2-2 388769 10-3
072744  7-1,7-2 083519 13-7 385377  2-1,2-2 389296 52
072751 7-1,7-2 083535 3-1,9-2 385385 2-1,2-2 389304 11-1
072769  7-1,7-2 083600 12-1, 13-1, 13-2 385435 31 389312 2-3,5-2, 11-1, 11-3,
073007 81, 91, 12-1 083626 13-7 385807 10-2 11-5
073130 4-1 083659 15-1 385831 7-3 389320 52
073304 10-1 083766  8-1 385856 81 389361 51
073452 2-1, 4-1, 5-1, 5-2, 91, 084053 15-1 385864 81 389452 91

14-3, 14-4 084681 10-3, 104, 14-1 385898 &2 389460  10-2
073759 10-1 084715 10-3, 104 385914 23 389643  5-1
073866 8-2 084756 5-1 385922 8-2 389650 51
074252 10-2, 10-3, 10-4, 13-1, 084772 14-1 385948 31 389668 5-1

13-2 084863 15-1 385955 11-1, 11-3, 11-5 389676 51
074302 13-7 084921 5-1 385963  2-1,2-2 389684  5-1
074310 13-1, 13-2 085381 14-4 385971 52, 6-1 389692  5-1
074542 13-1, 13-2 085399 144 386011 2-1, 2-2 389700 111, 12-1, 11-3, 114,
074559 81,82, 91, 13-7 085571 104 386037 1141 11-5, 11-6
074864  7-1,7-2 085597 22 386243 10-2 389742  2-1
075226 7-3 085613 2-2 386359 10-1 389759  2-1
076422  9-1,10-3, 104 085639 12-1 386391 8-2 389767  2-1
076547 2-2 085837 10-4 386425 11-1, 12-1, 11-3, 114 389775  2-1
P.M. 033639 REV. 1/89 5C 16-3

16




PART NO. PAGE NO. PART NO. PAGE NO. PART NO. PAGE NO. PART NO. PAGE NO.

389783 2-1 706200 13-5

389791 2-1 706218 13-5

389817 2-1,2-2 706226 13-5

389825 2-1,2-2 706234 135

381128 4-1 706242 135

391136 4-1 706259 13-5

391201 5-1 706267 13-5

391219 5-2 706275 135

391342 5-1 706283 13-6

391359 5-2 706291 13-6

391516 12-1, 11-4, 121 706317 13-5

391680 2-1,2-2 706325 13-5

391912 11-5,11-6 706333 13-5

391920 6-2 706341 13-5

392159 7-3 706358 13-56

392217 8-1 706408 13-5

392498 5-2, 61 706416 13-5

392647 2-1, 2-2 706457 13-5

392860 2-1,2-2 708826 13-5

392910 10-3, 104 708859 13-5

392944 11-1,12-1, 11-3, 114, 710079 11-1,12-1, 11-3, 11-4,
11-5,11-8 11-5,11-6

393405 6-2 710467 11-1, 12-1

399444 4-1 710475 11-3, 114

399766 5-2 710483 11-5, 11-6

407825 11-5 711424 13-3

408989 1-5

408997 11-5, 11-6

411447 91

415869 14-2

415877 14-2

418699 5-1

418707 52

418731 104

421537 3-1 -

421545 3-1

421743 12-1

421750 12-1

421784 12-1, 114

421800 2-2

422113 3-1

422303 11-2, 11-4, 11-6

422329 114

422576 2-3,12-1, 114, 11-6

422998 12-1

423681 3-1

423749 11-2, 114

423780 114

423798 11-6

423814 116

423822 12-1,11-4

423830 7-2

423871 12-1, 114, 11-6

423889 12-1, 114, 11-6

423913 12-1, 114

423921 12-1, 114, 11-6

423962 12-1, 114

424242 12-1, 114

424259 12-1, 114

424325 12-1

429704 3-1

432633 7-3

705343 1-1

706192 7-2,13-5

164

P.M. 033639 REV. 1/89 5C



